. /WVIODEL 444 S/N 9677449 to 9711027
-~ COMPACT TRACTORS

' ’ -
: :...-.J\‘ _-.' ) ) --Parts Catalog B1278 .

They are obsolete and"'?
should be discarded.

|
|
|
|
|

__ U |NGERSOL|. .

Ingersoll Eguipment Co., Inc.
. ‘ . Techhical Publications
119 South First Street
Winneconne, W 54986-95‘_76

. T . T e =5 MQDEL 220 S/N 9674235 to 9702945
, . . TN\ MODEL 222 S/N 9681170 to 9706651
- S = MODEL 224 S/N 9676354 to 9708665 | -

l
— . |
- q I
«”': 9-84-RP-1500-115 !
A - : ; f,
.. L EoL
) NOTE: This parts catalog re-!-..*
: . places the pravious issug
1 . A1278 and any revisions. [ - |

AirCleaner..................
Battery................. e
Belt, Starter-Generator ......,
Breaker Contacts.............
Breather, Crankcase..........
Camshaft...................

.ConnectingRod .........._..

Crankshaft,.................
Cylinder Biock .. .............
CylinderHead ............... ..
Electrical System ............
Engine Blgck & Attachlng Parts
Exchan,ggo\geat .............
Exhaust'System .............

Fanr. s .‘.\.\,\.‘ .............

Brakes ...........cvouvvunn..
Control - Speed..............
Decals .......... e
Electrical System .. ..........
Fenders ....................

Hood »...........covnnn...
Hydraulics ..................
Coupling, Pump Drive ......
Hoses, Lines & Fittings .....
Motor, Hydrautlic Drive .....
Pump .......ooiviiivnnn..
Valve, Control...........".
Valve Control Linkage ......
Implement Lift Lever .........
Instruments ... . .. e

PAGE

39
-47
25

43

55

65
61-63

35

¥ S
ALPHABETICAL INDEX : ' . ‘ L.
ENGINE SECTION .
GRID PAGE GRID
A6 - Filter, Breather ........... . 7-9 A8-A10 .-
E6 Flywheel " ................. 1721 . B4-B8 -
B12 FuelPump............... e 25-27 B12-B14
-E10 -Fuel Strainer .............. e 25 B12
A8-A10 Fuel System ................ 25 B1z
AB8-A10 GasketKits ............ R 23 B10 .
B12-B14 Governor .« . ........... ... - 29 Cc2
A12-B2 Muffler..................... S . AB
A12-B2 CQilPan ..t 17-21 B4-B8
B4-B§- PISEON oo © 1118 . A12-B2
‘B4-B8 Pulley,:Clutch ........ P 31-33 c4C6
E6-E10 SparkPlug......... PR 61 EE " .
B4-B3 Starter - Generator . .......... 57-59 E2-E4
D8 -  Tank Fuel........ e .. .25 - B12
AB Throttle Linkage .......... e 29 - c2
C6 Valves e 7-9 AB-A10
" BASIC TRACTOR SECTION ) o
§on - . . o . i . . -
GRID . - PAGE "~ GRID
c12 J17 Hydraulic PTO .......... . 79 F12 .
D6 K18 Flow Control Valve Kit . . .. 81 o F14 N
B12 Madels D8 & D10 Wheel - e
D2 Weights . ............... 67 E14
D14 Model H26 Three Point Hitch .. 71 F4
E12- Model F27 Three Point Hitch
EB-E10 Adapter ................ 73 F8
c10 Model H22 & H24 Sleeve : ’
c8 Hitches................. 75 F8
c8 Model H13 WeightBox ....... 77 F10
D4 Model H18 Counterweight
C8 Brackets................ 77 F10 .
D8 Model J30 Hydraulic Lift ...... - 69 F2 -
D8-D12 Mounts, Engine ............. 29 c2
D8 PulleyClutch . ............... 31-33 C4-Cé
D8-D14 Seat, Operator’s . ............ 37 Cc10
D8-D12 Steering Wheel & Gear ....... 41 C14
D8-D12 TaillLamp.............c..... 61 E6
D14 ToolBoX «.o.ovviiiinnnn s 37 Cc10
D4 Transmission................ 47 D6
E6 Wheels, Front & Rear ........ 43 D2



. indexes

This parts Catalog 1s arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

C

IHlustrations

All parts are illustrated in “Exploded Views" which
show the individual parts in their normal relationship to
each other, Reférence numbers are used in the illustra-
tions. These numbers correspond to those in the¥Refer-
ence Number” column and are followed by the part
number, gescription and gquantity required.

assembly.

-

| o
“ ’ e /n,._
Orders, i

Orders should plainly specify correct part number, full
description, guantity required, macfine model and engine
model, machine and engine :serial _numbers, method of
shipment and shipping address.  *

Changes

When changes to the mach;'ne make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as thaose
they replace and the *issue” number and date will be
advanced. N

It is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.
Failure to do so will lead to-confusion and defeat the
purpose of the book.

-

indented Description

r

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.
The quantity shown in the "Number Reguired” column is the number of parts used on a machine except where parts are
indented In descriptive list. |n this case the guantity*shown is-the number required for the preceding assembly or sub-

REF. PART NO. DESCRIPTION REQ'D

A 55159 CYLINDER ASSY -rearsteering . . .. .. ....... e e et 1

28 A 56208 SOCKET ASSY -rearcylinder . . .. v i innennnns b e e e 1

L 29 A 55956 PLUG - adjusting, SOCKET 858Y . - -« o v v v r e e e e et e e e ea 1

| . 30 A 55957 Y e T Ll 2

| 3 A 56210 SPRING - 50€ket ..o ovoveeenens . e s deees 1

| : 32 A 58209 SEAT - SOCKEE SPIING. « o o ottt e et ettt e e i 1

33 G 45175 " CLAMPASSY -50CKETASSY « v v v vt e e it e 1

— 16- " 836 - BOLT - 1/27 X 2-1/4" NoF . NeX. o v e o e et e te e e eens 3

: 34 132- 104 PIN - catter, 3716 x 37 . . e e e e e 1

‘ - ’ .35 A 55889 STUD - ball, socket & cylinder .., .. .. P e e e 2

; : .36 13- 410 BOLT - 1/47 x B/8" N.C., heXe v v e et et e et e e e e et e e 4
{ 37 92- 4

LOCKWASHER - /4" SAE. . ... ......... e 4

Terms “’Right Hand’* and “‘Left Hand""

*Right Hand" and “Left Hand" sides of this machine are determined by standing at the ‘rear of the unit and facing in the :

direction of forward travel.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

R | .
M

TRACTOR MODEL AND

SERIAL NUVBER

A

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

. 220 TRACTOR

C20181 ENGINE
K-241-A SPEC.NO. 46708D

b
222 TRACTOR

- . 20182 ENGINE
K-301-A  SPEC. NO. 47523D

224 TRACTOR k C20183 ENGINE
1./‘) K-321-A SPEC. NO. 60258D

444 TRACTOR C20183 ENGINE
. K-321-A  SPEC. NO. 60258D

SERIAL NUMBERS

When using this catalog, notice the reference to .
serial numbers of various compenents noted here and
listed in the “description” copy. - By. referring to

correct serial numbers, proper parts identification
will-be assured. . .

=5



&l
¥

e R R
| ! ‘
. ’ !
- x ' T — ~ . !
¢ L3 & i
4 | ° g u - i
N :
4 | 4 . I
. * RE
1
2
© -
3
"4
5
6
o ~7
8
9
10
o
. N &
r "\‘,‘ 1
- - 2
. "3
4
N . 5
. 6
- 7
N 8
INSTALL MLTH ' . ~ 9
INTAKE HOLES . ;
FACING DO 5 J 0
{ ¥
)
t
. -

_ PART'NO.
KO - 237895

C 26703
KO 275341
NSS

A 70090
NSS
177- 94
195- 512 *
KO 237421
KO 237423
C 19053

-c 10213

113- 207
105 525
192- 21
120- 103
111- 256
c 10449
192- 20

120 102

’

Printed in 1).S.A.

'

-

220, 2227224 AND 444 COMPACT TRACTORS 5

AlIR CLEANER

¢

DESCRIPTION

X

AIR CLEANER ASSEMBLY (ificludes items, 4 6 & 10)

NUT -wing NC1/4”. .. .......
GASKET -airhorm. . . ..........

COVER - air cleaner (Order K0237895)

ELEMENT -aircleaner . ... . ... ..
BASE - air cleaner {Drder KO237895)
SCREW - fillister head 10-32 x 5/16",

- WASHER -plain 3/16" ... .......

PRE-CLEANER ..............
GASKET - caver, air cleaner

EXHAUST SYSTEM

g

.............

PR i S e

MUFFLER - exhaust, [includes C1944G9 clamp) . . ... ... oo e ot

PIPE - enginé exhaust , . . ... ... ..
BOLT-3/8"x 1" hex NC . > .. ..
WASHER -'3/8" plain
LOCKWASHER-3/8" .. ........
NUT 3/8" hex. NC

BOLT - 5/16" x 1-1/4" round head NC

CLAMP -muffler . .. ......... ..

LOCKWASHER 5/16" ......... T

NUT-5/16"NChex ...........

R TR R L L
.........................

e ) b ok ok el ok ol b

July 1984

R s e e




SOV mNmm BN =

— b

14
16
16
17
18
19
20
21
22
23/
24
25
26
26

27

128

29

37
38
39
40
41
42
43
44
45
46
47
48
49

50
b1
82

s
mo-
m

KO

PART NO.

129- 101
192- 19
KO 275220
KO 275143
KO 231032 .
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
275144

KO - 235826
KO 235008
KO 230170

KO 235007-3

KO 238011
KO 235010
KO 230011
C 24884
KOD 235327
NSS

NGS5

Cc 25043
KO 275066
KO 275067
KO 235053
Ay 34346
KO 230265

KO 235826
KO 235008
KO 230170

KO 235007-5

. KO 235011 /7

KO 235010
KO 230011
c 24884
KOD 235327
NSS

NSS |

C  .25043
KO ,275066
KO - 275067

KO 235083 |

Vv 34346
KO 230265

T

Printed in U.S.A.

220, 222, 224 AND 444 COMPACT TRACTORS

220 AND 222 CRANKCASE'BREATHER

DESCRIPTION
NUT - 1/4"" NC hex

-STUD - valve cover

*COVER - valve
SEAL - breather
GASKET - breather plate
FILTER - breather _ _.
BAFFLE - breather

.......................

.....................................

........................................

REED - breather

.220 CAMSHAFT AND VALVES

VALVE - exhaust
VALVE - intake

.......................................

................................

SEAT - valve spring . ... .. e e ke e e e e e e

SPRING - valve

........................................

RETAINER - valve spring . ........... e e
LOCK - valve retainer o o v e sttt e ettt ee e me e et n s
LIFTER ASSEMBLY . ... . .. e e e i,
SCREW - tappet adjusting . . ..0. .. .. .. e
LIFTER -valve . .. o e e e s e e e e e e

PIN-camshaft, . .....................
SPRING - actuating . .. v vt s et e e e e e e e e e e e

INSERT -intake valve sBat. . . .., o . ... i ittt it e

222 CAMSHAFT AND VALVES

VALVE - exhaust
VALVE - intake
INSERT - exhaust valve seat

GUIDE -valve . . . .. e e
SEAT -valve spring . . ... .. . e e
SPRING -valve ... .. e s
RETAINER -valve spring . . . ...ttt e ot e e e
LOCK - valve retainer . ... . ottt i it e it e e e et et e e
LIFTER ASSEMBLY . .. i e e e e e e

SCREW -tappet adjusting . .. ... ............u.... e

LIFTER -valve © . e e e e e e e e

SPACER -camshaft, 010™. .. .. ... ... ... ... L

PIN - camshaft

SPRING -8Ctuating . ... vvi 'ttt s e e e e e a
INSERT -intake valve $8at. . . . .. ..ttt it e e e e e e iees e

cC

. T N Gk Syt g )

€

—_— et 2 PRI B MMARN S

July 1984

- ‘vﬂ



i -
¢ ¢ . o

220, 222, 224 AND 444 COMPACT TRACTORS 9 .

/ .
- 224 AND 444 CRANKCASE BREATHER
REF.  PARTNO. DESCRIPTION ‘ REQ'D
1 128 101 _ NUT-1/4"NChex ........ e e P
| 2 1922 19 " LOCKWASHER - 1/4” . .\ttt et PP 1
3 KO 275220 STUD -valve CoVBr . . L . . ittt e e et e e e e i 1
. 4 KO 275143 COVER -Valve. . . o v vees e vs e s -
. 5 KO 231032 SEAL -breather. .. .......ovuiurennununnn... e, 1
6 KO 235048 GASKET -breather plate. . . .. ... vvrne e reennnnnn.. PO
i 7 KO 235118 FILTER - breather , . .,.... P . T 1
! 8 KO 235117 BAFFLE -breather. . ... ..vvvueseneeeesneannn. e 1
: 9 KO 235047 ~REED - breather . ... ... .ieiuit i iee e, 1
10 KO 235631 PLATE - breather . . . ... .. vttt e e e e 1
1 KO 275144 GASKET -valve cover, - . . .. .. . i e e e eeeenaten. 1

224 AND 444 CAMSHAFT AND VALVES e 73%
14 " KO 235838 VALVE -exhaust .. ... e e e 1
15 KO 235682 VM ALVE -intake L. ittt e e e e e 1
16 KO 230170 INSERT - exhaust valve seat, . . .. .. ettt 1
17 KC 235007-8 GUIDE -valve . .. .............. e e e 2
18 KO 235011 SEAT -valVe sOMNG + vt v ittt st e e e e e -2
19 kKO 235168 SPRING -valve . .. . e e e e 2
20 KO 230020 ROTATOR - valve {(Furnished inpairsonly) . ... ...... 0 ... ovvn. 2
21 C 24884 LOCK - valve retainer . . ... ot et et tnen e ee e e annn 2
22 KQD 235327 CLIFTER ASSEMBLY . .. . i s e e e 2
23 NSS . SCREW -tapped adjusting . . .. ... ....c0o0vuv.n. PR feeean 1
24 NSS ) T 1
25 C 25043 - CAMSHAFT ASSEMBLY . ...ttt e e 1 "
26 - v 34346 SPRING -actuating . . ... c vttt ittt et et e eeeecenneens 1
27 KO 275066 SPACER - camshaft, 005", . . .. ...ttt nenenereearnnnn UAR
27 KO 275067 SPACER - camshaft, 010", .. ................ Ve na e UAR 3
238 KO 235053 PIN-camshaft. ... . e et e e 1
29 KO 230265 * INSERT - intake valve SBAL. ... e it i i 1

|
§
! ¢
!
|

Printed in U.S.A. July 1984




REF!

10
1
12
13
14
16
15
15
15
16
16
16
17
18
19
20

22
23
24
25
26

Printed in U.S.A.
f

PART NO.

NSS

KO 235287
NSS

NSS
NSS

C - 26509
KO 235004

‘KO 235572

4

. & . ) .
220, 222,?4_AND 444 COMPACT TRACTORS 1

- )

DESCRIPTION

RING - 2nd compression {Includes expander)
RING - oil {Includes expander)
PISTON ASSEMBLY (For oversize, see item 15)

220 CRANKSHAFT, PISTON — CONMECTING ROD

1)
m
R
w]

----------------------

..............................
................
..........................

AT R T M L e i 2 s e it § A a2

RETAINER - piston pin ... .. oottt e e e e oo ns
- =y

PIN --piston

.......................................

CRU~NmO A WN

NSS

.KOA 235139

KO 235003

sPISTON

.........................................

CONNECTING ROD ASSEMBLY (For undersize, see item 18)

WASHER - special

LOCKWASHER. .

ROD - connecting

..................................

.C

92- 6
KO 238611
NSS

26511
c 26512
c 26513
C 26510
KO 235288
KO 235289
KO 235290
KO 235573
c 18101
R 16287

40035
H 233346
KOB 236364
H 61168
c 18097
C 26421
131- 580

PISTON ASSEMBLY - 010" Oversize. . v v v vt i et e e e et eene e
PISTON ASSEMBLY - 020" oversize. . . . . ... .. e
PISTON ASSEMBLY - 030" OVErSiZe « v v v v ot e v e v e eeeeee e
PISTON ASSEMBLY - 003" oversize lorder (0235287 standard ring set) .
RING SET - piston .010" oversize. .. .. [
RING SET - piston .D20% Oversize. . ... v e i et e e e s ine e
RING SET - piston .030" oversize. . . ... .....cneuuun.. e
PIN - piston, 005" OVBISIZE - & o\ it it it v ne e et nae es e meeeenenn
CONNECTING ROD ASSEMBLY - 010" undersize. . .. ..o v v n...
QOIL SEAL -crankshaftrear . . ............. e

KEY - flat 3/16" x 3/16" x 3/4" {Flywheel)
OIL SEAL - crankshaft front
WASHER - 5/8" .

...................

i T R . R R I T T Gy N YR N QP G r Wy L S G G Y

.................................

July 1984

Aredy
B

)

P —

i e e e




- - . ) . ' _ - \_‘ : ‘)P 5
220, 222, 224 AND 444 COMPACT TRACTORS : . 1B oy Tk
- o ’ '7/\ _
. 222 CRANKSHAFT, PISTON — CONNECTING ROD ' ra n
REF.  PART NO. ®  DESCRIPTION ' . REQ'D s
1 NSS PISTON AND ROD ASSEMBLY {Std. SZE) e, 1 :
2 KO 235389 RING SET - piston {For oversize, seeitem 16Y ... ... ........... 1 '
3 NSS | . RING - top compression , .. ..... At et n et m e e 1 )
4 NSS- ' . BING - 2nd compression {Includes expander) ... ........ .. ... 1
5 NSS RING - oil (Includesexpander)............ ............. 1
B . c 26514 PISTON ASSEMBLY (For oversize, see item 15) . ... ............ 1 ae
' 7. KO 235004 RETAINER - piston pin & v v i i et e e e e el 2
8 NSS PIN-giston. ... ...l il 1 :
9 NS§ PISTON .......... e et ae e aae . . 1 :
10 . KOA 237344 CONNECTING ROD ASSEMBLY {For undersize, see item 18). . .. ... .. 1 X
11 ' KO 235003 . WASHER - special ..... e e h e e e, e 2 '
12 g2. 6 LOCKWASHER .~ . it e e e 2
L' 13 KO 236611 SCREW - cap, connectingrod . .« oo vsnn s e e 2
- 14 NSS ROD-connecting . .........vieininnee i e, 1 !
15 C 26516 PISTON ASSEMBLY - .010” oversize ... .......ovvevernnnnnn... 1
15 C 26517 PISTON ASSEMBLY -.020" OVersize .. ........uouoononoson.. 1
15 °  C 26361 FISTON ASSEMBLY - 030" OVErsize . vovvvv v e enn e oo 1
15 'C 26515 - PISTON ASSEMBLY - .003" oversize (order KO235889 standard ring set) . 1
16 KO . 235890 . RING SET - piston .010" oversize '.......... e 1 -
16 KO 235891 RING SET - piston .020" oversize - . ..o o v v in oo oo, 1 “
16 KO 235802 RING SET - piston .030" oversize ......... e feeean 1 g
17 KO 235868 PIN'?piston.005"oversize..'-................:...........'.. 1 i
18 . Cc 23135 CONNECTING ROD ASSEMBLY - 010" undersize . , . . . ........... -1 :
19 R 16287 OIL SEAL -crankshaftrear . .. .. ... .. .. e, S
20 . 40035 BEARING -crankshaftbalt .. .. ....................... e 2
21 H- 26492 KEY - 1/4" Sq. x 3/4" (Pump Coupling) .. ...... . ..o oonoe.. .. L
22 KOB 235049 CRANKSHAFT . ... e, et 1
23 H 233346 KEY - flat 3/16" x 3/16" x 3/4" {(Flywheel) .. ......... ... ...... 1 .
24 C - 18097 . OILSEAL - crankshaftfront . . ... ............ . 1
25 c 26421 1
26 131- 580 1
v
ws
. w
al
i
’ SR PR
Pl T
. N@L‘ﬁ I:‘ .
‘ e, 0T
- . T L.
) ! T Er_
Printed in U.S.A. . . : July 1984 .
[9 [}




4

J
Com~NOWAwN =

\
L T B T I P,
QU AWN-SCOOOANOOD TN AN DG RN =

Printed in U.S.A,

)
m
m

220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKSHAFT, PISTON — CONNECTING ROD

PART NO. DESCRIPTION

NSS * PISTON AND ROD ASSEMBLY {Std. size) e
KO 236763 RING SET - piston {For oversize, seeitem 36). .. ... ............
NSS RING -topcompression . ...................... .. ...,
NSS RING - 2Znd compression {Includes expander} . ... ............
NSS RING - oil {Includes expander) . . ............. ... ... .. .
C 26282 PISTON ASSEMBLY (For oversize, see item L1 S
KO 235004 RETAINER - piston.pin ......... ERE
NSS ; PIN-piston. . . ...
NSS PR PISTON . ..o e e
KOA 237344 ? CONNECTING ROD ASSEMBLY (Far undersize, see item 18). ... .. L
KO™ 236003 WASHER -special . ... ... . . .. . i
92- 6 5 LOCKWASHER - 3/8" . 1. ... . i
KO 2366117 SCREW - cap, connectingrod . . .- . ... ... .0
NSS ROD -comnecting. ... ........... .. oo
C 26284 PISTON ASSEMBLY -.010" oversize ... ... ......... ... .......
C T 26190 PISTON ASSEMBLY - .020" oversize ... .............o.o .. ....
C 26285 PISTON ASSEMBLY - .030" oversize . ........................
C 26283 PISTON ASSEMBLY - .003" qversize (order KO236763 standardring set) .
KO 236764 RING SET - piston .010" oversize . ............ .. .00,
KO 236765 RING SET - piston 0207 oversize . ............¢.0'esnonnn. ..
KO 236766 RING SET - piston 030" oversize . ...............0.o'uoooo.. ..
KO 235868 PIN -piston 005" oversize. . ... ...... ... 0o, -
C 231356 CONNECTING ROD ASSEMBLY -.010undersize. . . ... ...........
R 16287 OILSEAL -crankshaftrear . ... ... ... ... .. .. ... ... .. .
. 40035 BEARING - crankshaftball . ........ ... ....... .. .. ... ...
H 26492 KEY - 1/4" Sq. x 3/4"" (Pump Coupbing). . .. .................. ..
C 25054 CRANKSHAFT . . e,
H 233346 KEY - flat 3/16" x 3/16"" x 3/4"" (Flywheel) ....................
C 18097 OIL SEAL - crankshaftfront .. .. ... .. ... .. .. . ... .. . ...
C 26421 WASHER - 6/8" ...
131- R80 NUT - special Marsden 5/8" NF ... ... .. ..0vune .

1.7

15

July 1984




16

REF.

~N bW =

9A
10
11
12
13
14
15
16
17
18
19
20
23
24
25
26
27
28
29
29
30
31
32
33
34
35
36
37
38
39
42
43
44
45
a6
47
48
49

PART NO.
c 21814
KO 270158
KO 270889
KO 238675
KO 237658
KOC 236303
KOA 235871
KO 230170
KO 230265
KC 235007-§
KO 2351255
v 34418
41- 18
113- 206
192 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
C 22699
192 21
61- 616
‘C . 14399
R 16287

40035
KO 235757
KO 235070
205- 27
c 22034
192 21
113- 207
c 18097
KO 235818
C 26421
131- 580
C 14953
A 27365
KO 235748
c 18814
C 14906
221 1412
129- 143
129. 103
192 21
KO 237277

220, 222, 224 AND 444 COMPACT TRACTORS . 17

220 ENGINE BLOCK AND ATTACHING PARTS
(FOR COMPLETE ENGINE SEE PAGE 1) ,

DESCRIPTION REQ'D

SPACER - eylinder head

BOLT - eylinder head

HEAD - cylinder . . .
GASKET -head . . . .

BLOCK ASSEMBLY -

cylinder, short {Includes crankshaft, .

rod assembly, camshaft, valves, bearings and plate) .- . .. ..........

BLOCK ASSEMBLY -

cylinder, standard bore. . .. ........... .

INSI;A:/!T -exhaustvalve. . . ... L. L

INSERT - intake valve seat

GUIDE - valve . . .

PLUG - expansion . .

BOLT - 3/8" x 1-1/4" NC hex plated
LOCKWASHER - 3/8" plated
GASKET - camshaft cover

GASKET - oil pan ..
BASE - oil pan. . . ..

...............................

....................................

BOLT - 3/8" x 1" NCsockethead . .............. v onen.. ..

PLUG - oil drain . . .

GASKET - shim, bearing plate .010"

GASKET - shim, .010

PLUG - button, timing hole

PLATE - bearing . . .

BOLT -3/8" x 1" NC

OIL SEAL - crankshaft front

FLYWHEEL ... ...

WASHER - special, plated

plated .. ... ...,

NUT -special, Marsden . . .. .. .. ... ... ... ..., e e
DIPSTICK ASSEMBLY . . ..o o e o et i

GASKET -plug,ofl drain .. .. .. ... ...

ELBOW - street . . . .

NUT - 3/8" NC hex. jam

NUT - 3/8” NC hex .

jus]
m

>

o)

=

7]

o)

-

)

=3

x

w

a

=1}

=t

—_

o

o

c)[nc)cj_l_1—l—I-._h_\_\_l—l.....lJh_h-l.—)b_lm_l.—l.bLd-ﬂhh.ﬂ.—ab.‘h_ﬁ_&_‘”-—l_ﬁ—l—l

July 1984




T - 220,{,2\22,' 224 AND 444 COMPACT TRACTORS 19
222 ENGINE BLOCK AND ATTACHING PARTS
(FOR COMPLETE ENGINE SEE PAGE 1)

REF. PART NQ. DESCRIPTION ‘ ‘ REQ'D
1 Cc 21814 SPACER -cylinderhead . .. ............ e e e e e e ]
2 KO 270158 BOLT - cylinder head 3/8" x 1-1/2" NGhex..................... 3

. 3 KO 270889 WASHER - eylinder head .. ....... e 9
4 KO 237670 HEAD -cylinder ... ... .. 1
5 KO 237658 GASKET -head . ....... ..., 1
7 C 24141 BLOCK ASSEMBLY - cylinder, short {includes crankshaft,
rod assembly, camshaft, valves, bearings and plate), , , ............ 1
8 NSS BLOCK ASSEMBLY - cylinder, standard bore.. . . . _ . e e e e e 1
g KQ 230170 INSERT -exhaust valve. . . . .. .. oo . 1
9A KO 2302a5 INSERT - intakevalveseat. ... . . . ... ... . ... . ... ... ... 1

10 KO 235007-S GUIDE -valve . . .. ..o e 2

11 KO 235125.85 SHAFT -stubgovernor .. .. ... e i

12 \% 34418 BEARING - needle, governorshaft ... ... ... ... ......... ... . i

13 41. 18 PLUG - expansion ... .... .. uuuune e 1 R

14 113- 206 BOLT-3/8"x 1-1/4" NChexplated . .............. .0 0. ..... 4

15° 192- 21 LOCKWASHER-3/8 plated . .. ..., ... ..o . 4

16 KO 236025 GASKET - camshaftcover ... ... ... .. ... .. . . ... 1

17 KO 235026 COVER-camshaﬁgear....................... ............ 1

18 192- 19 LOCKWASHER - 1/4" plated. . .. ... .. .. ..., 4

i8 113 "B BOLT-1/4"x 1/2"NCoplated . . ... . ... .0, 4

20 KO 236353 GASKET -ailpan .. ... 1

23 C 22699 BASE -oilpan. . ..o 1

24 192- 21 LOCKWASHER -3/8"plated. . . ... .. .. 4

25 6t- = ©816 BOLT -3/8" x 1" NCsockethead. .. .. ... ................. ... 4

26 C 14399 PLUG -oildrain ... .. .. . 1 -

27 . R 16287 OIL SEAL -crankshaftrear ... .. ... ... . ... ..., . . . ... .. ... 1

28 40035 BEARING -crankshaftball ... .. ... . ... ... ... ... ...... . 2

29 KO 235757 GASKET - shim, bearing plate .010" . . ... ... . ... ... .. ... ... 6

29 KO 235070 GASKET -shim, 020" . .. ... .. UAR

30 205- 27 PLUG - button, timinghole . . ... ... ... .. ... 0. . 1

31 Cc 22034 PLATE -bearing . ... ... ... 1

32 192. 21 LOCKWASHER -3/8" plated. . . ... .. ... 't ur e 4

33 113- 207 BOLT -3/8"x 1" NCoplated ... .. ...... 0 . 4

34 c 18097 OIL SEAL -erankshaftfromt . ... .. ... ... ... oo v .. 1

35 KO 235818 FLYWHEEL . ... o 1

36 C 26421 WASHER -special, plated . _ .. ... i

37 131- 580 NUT -special, Marsden . . .. ... ... .. . .. . ... 1

38 C 14953 DIPSTICK ASSEMBLY . . . ... o e i 1

39 A 27365 “OTRING -dipstick. . . ... ... e 1

42 KO 235748 STRAP-TIfting . . ... . ., 1

43 C 18814 NIPPLE - oil drain extension ... ... ... . ... ... . u.u. '@ uii. .. 1

44 C 14906 GASKET -plug, oitdrain. .. ... .. . e 1

45 221- 1412 ELBOW -street . .. .. ..t 1

46 129- 143 NUT-2/8"NChex,dam .. ... o o 6

47 129- 103 NUT-3/8"NChex .. ... .. 6

48 192- 21 LOCKWASHER - 3/B . . . . 9

49 KO 237277 STUD -cybnderhead . . .. ... ... ..., 6

] Printed in U.S.A. July 1984
;\ .




v 220, 222,224 AND 444 COMPACT TRACTORS 21 T

224 AND 444 ENGINE BLOCK AND ATTACHING PARTS
(FOR COMPLETE ENGINE SEE PAGE 1}

REF. PART NO, DESC\F{IPTION REQD
1 KO 236886 FILLERTUBE ... oo vnnnnnn., M 1 .
2 KO 270158 BOLT - cylinder head special 3/8” x 1-1/2" NCheX . ... ..o ouvn.. 9
3 KO 270889 WASHER -eylinderhead bolt, . . . . .. .. . i i e 10
4 KQ 237670 HEAD -cylinder . ... . it it et e e 1
5 KQ 237658 GASKET -head ... ... it ittt ettt et e 1
6 KO 237084 GASKET -filler tube.e. . .ottt et e e e e 1
7 KOC 237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
piston, rod assembly, camshaft, valves, bearings and plate) . . . ....... 1
3 NSS BLOCK ASSEMBLY - cylinder, standard bore. .. . .. .0t 1
9 KO 230170 : NSERT -exhaustvalve. . ... ...ttt i i it e s e eeeenns 1
10 KQ 235007-S ) GUIDE - valIve . o it e it it e e e e et e e, .2
11 KO 230265 INSERT -intake valve. . . . .o i s et e e e e eeen s 1
12 c 21814 SPACER -cylinderhead .. ... ou.ii e i e i
13 - 41- 18 PLUG @XPansion . . ... ittt ot e e et et e s nmne e, 1
14 113- 206 - BOLT - 3/8” x 1-1/4" NC hex plated . . ... e eaa 4
15 %, 192- ' 21 LOCKWASHER -3/8" plated. . .. .. ... .ot !
16 KO 235025 GASKET -camshaft cover . . ..., u v v ieeivin e i, 1 -7
17 KO 235026 COVER -camshaft gear. . . ..o vttt it ie el 1 !
18 192- 19 LOCKWASHER - 1/4" plated. . . .. ... et it e e e e e e q
19 113- 6 BOLT-1/4" x 1/2 " NCplated . . . ... ..ttt et eeeen e 4
20 KO 235363 GASKET -ail pan. . . e s e e e e e 1
21 . 173- 221 SCREW - #10x 7/16” round head machine . . ... v v s v ceennnens 3 A~
22 193- 26 LOCKWASHER - #10internat tooth ., . . .. ... ..ottt e 7 I “o
23 C 22699 © BASE - 01l PAN. . i e e e e e 1 PR
24 192- 21 LOCKWASHER - 3/8" plated. . . ... .. vt ittt e e e 4
25 61- 616 BOLT-3/8"x 1" NCsockethead., . ... .. .. ...t nrnnnns 4
26 c 14399 PLUG - ol draimt . ., ..ttt it et i v e 1
27 R 16287 OIL SEAL -crankshaftrear . . ., .. . i i e e e 1 .
28 40035 BEARING -crankshaft ball . . ... ... .. ittt et neeanss 2
29 KO 235757 " GASKET - shim, bearing plate .312"" . _ .. ... ...t 1
23 7 KO 235070 GASKET - shim, 010" . . .. ittt e ieeee i UAR .
31 C 24290 PLATE -bearing . . .. ..ttt it i sttt st e 1 \\____,/'/
32 192- 21 LOCKWASHER - 3/8"  plated. . . .. ... ittt i eeneeernnn 4
33 113- 207 BOLT - 3/8" x 1" NCPIted . ... 0ttt iine s tn e iinnennrrnne. 4
34 c 18097 OIL SEAL -crankshaft fronmt .. ... ... oo it i an 1
35 KO 235818 FLYWHEEL . . ... O S 1
36 C 26421 WASHER - special, plated 21/32" ID x 1-3/8" QD x 1/4" . . . ... ...... 1
37 13- 580 NUT - special Marsden 5/8" . . ... L i it i i i 1
38 C 14954 DIPSTICK ASSEMBLY . . . . .t it et 1
39 A 27365 "OTRING -dipstick. . .. .. L et i e e 1
42 KO 235748 -STRAP-lifting . ........... e, e e e e e 1 i
43 C 18814 NIPPLE -oil drainextension . ... .. ... .. it innaranss 1 Pia
T 44 cC 14906 GASKET - plug, ofl drain . . ... L. et e it i e ane e 1
45 221- 1412 ELBOW - Street , . ... . . et e e 1 Lo
46 129- 143 NUT - 3/8 NC hex, Jam . . .. it et it et e aeaeenenns 6 ",
47 129- 103 NUT-3/8"NChex .......... .. . iiinennnan e e 6 T
48 192- 21 LOCKWASHER - 3/8" . . . . ettt ettt e e e, 9
49 KO 237277 STUD -cylinderhead .. . ............. e e 6
Printed in U.S.A. . July 1984




220, 222, 224 AND 444 COMPACT TRACTORS 23
ENGINE GASKET AND SEAL KIT
: REF PART NO. DESCRIFTION ‘REQ'D
X 1 C 23858 KIT - engine gasket (10 thru 14 hpengines) ., .. .. ............ A 1
i 3 KO 235025 GASKET - camshaft cover . . ..o vvit it e e i eeee e 1
4 KO 235353 GASKET -0ilpan . ..... ..ttt einene s, L . 1
b KO 235757 GASKET - shim, bearing plate {010 . . ... ... ... ' ... ]
b KQ 235070 ‘ GASKET -shim (010"} . .o e e e e e e e e e UAR
' 7 ¢ 26518 GASKET -breakercover. . ... ... . . e, 1
| g c 23860 GASKET = carburetor flange. . .. ... .. ...t 1
" g C 22738 GASKET -fuel pump flange. . o v oot e e e e oo e e 1
. ) 10 RO 275341 GASKET -carburetor airhorn . ... ... vt e e e 1
I hn KO 235048 GASKET - breather plate .. .......... S e 1
* N 12 ‘KQ 275144 GASKET e valve CoVEr. . . ..ottt it e e b tn e s e e ens 1]
" 13 NSS GASKET - fuel strainer bowl (notused) . .. ... .00 i e vnmown ... 1
14 KO 235057 GASKET -pan{notused) . . ... .. .t 1
15 KO 237658 GASKET -eylinder head 1
16 KC 231032 . SEAL - breather (14 hpengine) . ... ... . 0. e, 1
% - R
.
. I
' il
i
i
!
i
1
: {
E Printed in U.S.A. : duly 1984




{I ) _
220, 222, 224 AND 444 COMPACT TRACTORS ’ 25
A BAFFLES AND SHROUDS
REF. PART NO. DESCRIPTION . REQ'D
1 C 18989 DEFLECTOR -@ngine @it . o oo it st et e e e e e e e e 1
2 192- 19 LOCKWASHER - 1/4" zincplated. . . .. ..o i it i o e e 2
; 3 113- B BOLT - 174" % 1/2" NChex, zincplated, . ... v oo ve e e, 2
1 4 KO 237520 BAFFLE - cylinder head {(10hpengine) . .. ..................... 1
: 4 *KO 237677 BAFFLE - cylinder head (12- 14 hpengine) . . . ......o e unnnnn.. 1
E 5 KO 235652 BAFFLE - carburetorside air . . ... ... inee e 1
i 6 KO 235207 PULLEY - starter. . ...ttt s s e e e e e et e e e e 1
| 7 Cc 14345 BELT - drive, starter - generator . .. ... ... ..couuummnrennnnn.. 1
! 8 195- 515 WASHER - 1/4" zincplated .., ... ... ... .o, 4
’ 9 1922 19 LOCKWASHER - 1/4" zincplated . ...... .o m ... e 4
10 175- 436 - SCREW-1/4" x 5/8" NC truss head Phillips, zinc plated . . . .. .. .. .. 4
11 KO 23590 HOUSING -blower ........... e e 1
12 . M3 2 BOLT - 1/4" % 3/4” NChex, zincplated . ...... .00 ennno... 4
13 192 19 LOCKWASHER - 1/4” zincplated ... ......cvouumunnnn. 4-
14 KO 235054 BAFFLE -cylinder. . ..o e e e 1
L A5 C 12021 SUPPORT - engine air deflector ., . .. .. ... .00 . 1
Y180 13 118 BOLT -5/16” x 5/8 " NCReX . . oot it ee e eeee e e ieeaae o, 1
17 192- 20 LOCKWASHER - 5/16". . . . .ot e e e e e e e 1
18 195- 521 WASHER - 5/167 plain - .. ..ottt e e e e e e e e 1
, 19 129- 102 NUT -B/168" NC heX. . . oot st et e e e e i 1
FUEL SYSTEM ;
| 1 C 24408 CARBURETOR ASSEMBLY - 444 & 224 (Repairspage 27) .. ........ 1
; 1 A 72073 - CARBURETOR ASSEMBLY - 220 & 222 (Repairspage 27) ... ....... 1
L - 2 C 23860 GASKET - carburetor flange . . ... ... .o e, 1
i 3 c 10678 ELBOW - fuel pump and carburetor. . . ... .o v i en i e oo 3
4 214 251 CLAMP -hose 1/2” ., . ..... e e et e e e e 4 .
5 NSS HOSE - carburetor 5-1/4" {use C19238 cut toiength}. . . . .. ... ...... A
6 192- 20 LOCKWASHER 5/16" ... ... e 2
3 7 113 103 BOLT -B/18" x 1" NChex .. ..u. e o e i 2
, 8 NSS PUMP - fuel, 10 h.p. models (use C24851) . ................... 1
| 9 169- 145 SCREW - 1/4" x« 5/8" NC fillister head . . . . . . oo o e s s e e 2
‘ 10 193- 60 LOCKWASHER - 174" . . ittt et e et 2
f 11 KO 275341 GASKET - alr hOrn. .« et ey e e e e e e 1
‘ 12 NSS PUMP - fuel, 12 and 14 h.p. models {use C2485%1) .............. 1
13 C 22738 GASKET - fuel pump mounting, all models ... ... . .. o0 ..., 1
3 14 C 10657 ELBOW ASSEMBLY - fuel tank . & . . .ot e e e e e, 1
;' 15 A - 62079 CLIP - fuel dine, . .. i e e e 2
i 16 C 17574 HOSE - fuel line 437 . . (.. ittt e e e e e e e e e 1
, 17 c 16363 TANK - fUBL L oot e e e e e 1
? 18 o 11529 CAP - fuel tank (Includes inSert) .. . . ... ..o uuv e e ennnnnn. s 1
19 c 11545 UNSERT -fuelecap . ... ottt e e e e e e 1
20 c 16796 STRAP - fuel tank mounting .. .. ... .., e e e e e 2
21 182- 209 SCREW - 1/4 x 1-1/2* NC round head, machine, zincplated . . ........ 2
22 129- b04 NUT-square 1/4" NG L. .. e e e e s e 2
23 C 14690 CUSHION - fuel tank . . .. L. e it e i i 2
|
| ; >

Printed in U.S.A. . ' “July 1984




26
\ 'E;
-

™
o5

Ulh WhN = OO0 ~NS WD W WA -

REF.

PART NQO.

A 72073
c 24408
KO 200380
A 72002
A 72077
KO 237489
KO 200383
A 72089
KO 275231
KO 200380... -
F~ " 19892
KO 200408
KO 235448
c ~ 26422
c 27278
NSS

NSS

NSS

KO 200372

Printed in U.S.A.

w . v
“. \. ;

\\ ; ‘,\' Eq:\...,.. e

- . § A

220, 222, 224 AND 444 COMPACT TRACTORS ] Co 27 i
.CARBURETOR ]
DESCRIPTION REQD :
CARBURETOR ASSEMBLY - 220,222 . ................. ... . 1 ;
CARBURETOR ASSEMBLY - 224 8444, . .. . ... ... . ..... .. 1 :
SPRING - tension, idleadjust . . .. .......... ... ... 0uuu.... 1 :

SCREW -idleadjust .. ... ... 00 . . i 1 v

NEEDLE - main fuel adjust, 220,222 . . .., ... ..... ... ... .. 1 !

......................

SPRING -main fuel adjust=77. . ... ... ... . ... ... .. 1 :

NEEDLE - idle adjust {220,222}, . .. ... ... .oneeeeeeeen . 1

. NEEDLE-idleadjust (224 &444) . . ............00'uouru. .. 1 '

" SPRING-idlefueladjust . ........ ... .. ..., 1

PIN-float . . e e 1 :
FLOAT - carburetar . . oo i e e e e e e i 1
BOWL -carburetor. . . . ... e e e e 1
SCREW AND GASKET ASSEMBLY - carburetor bowl , ... . . ....... 1
KiT - carburetorrepair . . .. ......... e e et e 1
INLET'NEEDLE AND SEAT ASSEMBLY . . ... ... .o 1
GASKET -bowl Fing. . .. ..ot it et e e 1

GASKET-bowlbaffle . . ..... ... ... . ......... ... ... .. 1- .

GASKET -bowlserew ., .. .....uonnnenn... e 1 ;

n

4 . : -

!

: :

H

L M

:?f" i,
a ;
b [

! ' _ - i

- {

. {

¥ 1

i

July 1984 L

]

\ !




[

REF.

lej‘\Jmm-b-wM—i

Co~NOOTRWN

PART NQ.
C 25603
C 12224
C 25604
C 14508
111- 2
192- 18
129 17
KOA 237653
15 420
195. 515
129- 101
KO, 235496
192- 19
C 18098
KO 276690
"H 43034
KO 235086
'KO' 235085
KO 235084
129. 37
192- 18
A 10326
KO 235277
49485
KO 235478

KOA 235256-S

Y 34418
KOA 237031

KO 2351258

c 18099

v 3 qg
KOA 23755

KO 235603
KOA 236919
169- 85
C -+ 23032

- C 20194
187- 1036

17717
17718
18793
22988

151- 544

oOoao0n

13- 219

192- 21
193- 56
164- 7 50

Printed in U.S.A.

Q

BRACKET - choke cable

MOUNT - engine . . : i

220, 222, 224 AND 444 COMPACT TRACTORS - ) ‘ 29

CHOKE, THROTTLE AND GOVERNOR

. DESCRIPTION
CONTROL -throttle ...................... Mesrevnnnrnnn '

L L I R

.....................................

............................

NUT - #10-24 plated
EEVER - gOVEIMOr & ottt et ettt et e e et e e,
BOLT - 1/4" x 1-1/4’" NC hex
WASHER - 1/4” plated
NUT - 1/4” hex

....................................

..............................
...................................
........................................
......................................
.......................................
.......................................

GEAR ASSEMBLY - governor . .
SHAFT -governorstub . . . ... ’
WASHER - governor stop pin
PIN - governor stop

L R L R R e I I N B

SCREW - #10 x 3/8"" NC fillister head s \

ENCLUSURE - choke and thrattle cable .
BRACKET -enclosure mtg. ... .................. e bl

SCREW - 1/4 x 1/2"" héx self tapping: \

Bt T T B T SR S P i S N S G Y S S O N R ™ TN 1 I W QX Qi Oy

-

" ENGINE MOUNT PLATES

PLATE-enginemount LH. ... ... . . . ... ... .. ... . ... \[

.PLATE - engine mount R.H. ' }

.................

July 193(\}

|

X
m
Q.
e

=



30 ; e T

REF. PART NO.
1 A 37247
2 c 22998
3 G 20035
4 353 462
5 c 20093 .
6 138-
7 C 20036
8 A 39519
g 132 91
10 132 48
1 c 14906
12 c 19867
13 Cc 26266
14 - C 20041
15 C 19767
16 131- 178
17 1956- 104
18 195- 126
19 113- 207
20 C 20053
1 c 14240
1 c 14241
2 187- 1251
3 c 14246
4 c 14690
5 113- 118

‘Printed in U.S.A.

96

220, 222, 224 AND 444 COMPACT TRACTCRS

N

PTO CLUTCH AND LINKAGE

DESCRIPTION REQD

KNOB - lever, PTOD .....
LEVER - PTO engaging. . .

ARM ASSEMBLY -PTO. ..
BUSHING - lever, dash tower

BUSHING - fliplock .. ...
PIN -rofl 316 x 17 .. ...
SPRINGe lever, PTO. . ...
WASHER -nylon .. ....
PIN - cotter 1/8x 17, . ...
WASHER - nylon 3/8” ...
SPRING -ciutchrod. . . ..

GUIDE -clutchrod .....

WASHER - 3/8"

BOLT -3/8x 1" nc. hex .
BUSHING -nylon ... ...

PIN - cotter,3/16 x 1" ... ..

BUSHING - heyco, clutch rod
ROD -clutch ..........

NUT -lock 3/8" n.c. hex. ..

WASHER - spacer (used on models without hyd. lift}

MR MMM S = B RN = - = m s

HYDRAULIC RESERVOIR MOUNTING

SUPPORT -reservoirmtg. RH. . . ... .. ... i
SUPPORT - reservoir mtg. L.
SCREW - 1/4 x 1-1/4" n.c. flat hd. phillips

BRACKET - heat exchanger
CUSHIQN - reservoir mtg. -
BOLT - 5/16 x 5/8" n.c. hex

1

o 1

...................... 4

18 P 2

................................ 2

................................. 4
July 1984



32

A
I
I
I
|
|
I
I

/

REF, PART NO.

NSS ‘

1 C 26353
2 NSS*

3 C 15718
4 164- 40
5 193- 76
6 C 23740
7 C 15515
8 C 15557
9 NSS

10 C 23245
11 C 21596
1 C 15556
12 NSS

13 C 16786
14 F 59014
15 C 18908
16 0 2815N
17 C 18940
18 C 23301
19 C 16616
20 13- 207
21 192 21
22 c 15721

CLUTCH AND FAN ASSEMBLY - less screen (use C27150)

SCREEN - grass

220,222, 224 AND 444 COMPACT TRACTORS

CLUTCH ASSEMBLY (PTO}

DESCRIPTION

PULLEY AND DISC ASSEMBLY - clutch
HUB - clutch )

WASHER - spring
WASHER - spacer .060"
PULLEY - ciutch {order item 1}
BEARING - cam and pulley
WASHER - spacer .005"
WASHER - spacer .D10"

Kit-frictiondise - . ... i e e e e

. sa

33

2
m
Q
w)

P

CAM - clutch (service with (2) C23033 cams and (1) C23381 arm) . - - .

SPRING - clutch load
RING - retaining

ARM -engaging . . ... ... e
FAN -cooling ... o .t e e,
BOLT-3/8"x 1" NChex ZP. .. ... .. i ittt iin e

LOCKWASHER - 3/8” .. ... . it

“use $23624, C23625, C23627, C23630, C23677, C24743,
(2) C26346, O 2815N, 129-125

Printed in U.S.A.

SPACER -hub. .. ..ovvennnn... P i,

July 1984

W= PO =R == o

= Mo e e a RN




34

REF. PART NO.
1 C 24973
1 c 24973
1 C 24973
1 c 22714
1 NSS
1 NSS
2 c 16170
3 121- 106
4 129- 102
5 C 20056
6 o 20082
7 C 22023
8 o 18733
9 131- 1318
10 353- 406
n c 18153
12 C 16362
13 132- 46
14 C 16373
15 c 24137
16 138- 319
17 C 18830
17 o 18150
18 113- 113
19 192- 20
20 C 14729
20 .C 14730
21 192- 23
22 13- 424
23 C 16239
c 22979
c 22980

Printed in U.S A

220, 222, 224 AND 444 COMPACT TRACTORS

HOOD, FRAME AND GRILLE

- DESCRIPTION

FRAME - main, 220 {used S/N 8688174 and after)
FRAME - main, 222 {used S/N 8705780 and after)
FRAME - main, 224 {used S/N 9707924 and after}
FRAME - main, 444 {used S/N BB23858 and after)
FRAME - main, 220, 222 & 224 (See Kits below)
FRAME - main, 444 (See Kits below}
TRAY - battery . L. . i et i et e
SCREW - 5/16 x 1/2'" whizlock
NUT - 5/16" n¢ hex

............................
...................................

LINER - hood
HINGE - frame

.......................................

NUT - lock 1/2” NF jam
PLUG - hote {modets without hydrautic lift)
CHANNEL - instrument panel

PIN - cotter 1/8 x 3/4"
PIN - latch

PAD - foot rest, L. H.
PAD - foot rest, R.H.
BOLT - 5/16 x 7/8" NC hex

SPACER - frame, rear (444)

KIT - frame (220, 222 & 224} includes frame, ammeter, wire
harness and ammeter to solenoid wire,
Used 220 S/N 9674235 to 9680174
Used 222 S/N 9681170 to 970580
Used 224 S/N 9676354 to 9707924

KIT - frame (444) includes frame, ammeter, wire harness
and ammeter to solenoid wire.
Used 444 S/N 9677449 to 9683868

.................
..................................

ROD -hood hinge . .. . i it ettt eeneen

PIN-roll 3/18 x 1-1/4" . L g o e e it e i e

LOCKWASHER - 5/168" ... ... i i e e e e

SPACER - frame, rear (220, 222and 224). . ... .. ... .. ... .,
LOCKWASHER - 1/2" L . i et et e e e e

REQ'D

1
1
1
1
1
1
1
4
4
1
1
2
2
2
1 -
i
1
1
2
2
2
1
1
2
2
2
2
4
4
1

July 1984




36

REF. PART NO.

1 C 16408
2 C 16404
3 13 441
3 13- 427
4 13- 424
5. 192- 23
6 c 19417
7 C 16429
8 C 26218
8 C 26214
9 D 59705
10 195- 2175
11 13- - 122
12 C 14534
13 121 106
14 cC 17152
15 C . 16444
15 C - 16445
16 C 16448
16 C 16447
17 C 16393
18 195- 524
19 C 17216
20 C 17066
21 131- 178
22 c 14728

Printed in U.S.A.

-SEAT - (220, 222 and 224)

220, 222, 224 AND 444 COMPACT TRACTORS 37

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION REQ'D

SUPPORT - seat, front
SUPPCQRT - seat, rear

........................................

SEAT-{444) ... e
WAGSHER - 5/16 x 1-1/4"' OD, zinc plated
BOLT - B/18 X 1102 i e e,
BUMPER - seat . oo oot ittt e e e e e e e e
BOLT-5/16x 1/2" flangewhizlock . . ... .. ... ..o . ... ... 1
HINGE ASSEMBLY -seat . - .. .. ittt e e e i,
FENDER - L.H. (444) . . . oo o e e e e e
FENDER - RIH. {444). . ... .. e e s i
FENDER - L.H.{220,222and 224). . . . .. . .. ... .. .
FENDER - R.H. (220, 222 and 224), .

LEVER -shift. ... .

N LI U O SO I I R

July 1984



Printed in U.S.A.

i REF. ' PART NO.
E 1 C 18812
| 2 c 18777
" 3 C 18779
r 4 138 99
! 5 C 411908
6 219- 1 404
- 7 C 13106 .
8 132 311
) 9 .C. 12975
10 A 30881
1 187- '?“’1'526
12, c 14334
13 c 12102
14 192- 23
15 129. 125
16 C 13605
17 129- 325
18 c 18786
19 C 22568
20 219- 17
21 C 21530
22 C 21526
23 C 21627
24 c 224992
25 c 22278
1 C 18813
2 c 26205
3 c 18782
4 138- 99
5 c 13605
6 C 13716
7 219- 404
8 C 13106
9 132 311
10 c 12975
11 A 30881
12 187- 1046
13 C 12102
14 192. 23
15 120 125
16 129- 325
17 C 16384
18 C 18786
19 c 22568
20 219- 17
21 c 21529
2 c 215286
25/\.(: 21527
24 C
j 25 C 22278

~

" PIN - rofl

220, 222 AND 224 FRONT AXLE

" DESCRIPTION

...................................

WASHER - thrust

WASHER - whee! spindle ..

WASHER - wheel spacer ............ ST
BOLT - 3/8" NC indented hex head
TIE ROD (early production)

LOCKWASHER - 1/2” zinc plated
NUT - 1/2” NF hex R.H. thread
BALL JOINT - 1/2'" L:H. thread
NUT - /2" NF hex L.H. thread

BALL JOINT - 1/2" R.H. thread {late production)

BALL JOINT - 1/2’" L.H. thread {late production)
KIT - drag link rod {late production) .

PIN - retaining, axle piyvot {late prod.)

444 FRONT AXLE
N
AXLE - front i
SPI{\IDLE - right hand
SPINDLE - left hand

_WASHER -wheelspindle ............... ... . ... .
WASHER -wheelspacer .. .............. ... ...

LOCKWASHER - 1/2" zincplated . ... ... ... .. ... . ..., ..
NUT-1/2" NFhex RH.thread . . . ... ... ... ..
NUT-1/2"NF hex L.H. thread . ... .. ... . .
TIE ROD - {early production). . .. ... ..ot v e

ROD - drag link {early production) .........

TUBE - axle pivot {late prod.} items 19 & 25 will replace C19009 pivot . . . -
FITTING - lube . ... ..o
TIE ROD - {late production) . .. .. ... ..vee e
BALL JOINT - R.H. thread (late production) ............... e
BALLJOINT - L.H. thread {late production) . ..................
H_—“_ZZBQQ‘“““"/I(%I‘ - drag link rod {late production)

PIN - retaining, axle pivot (fateprod.} . .... .. . ...

......
....................................
...................................
.........
.......................................

FITTING-lube . .. ....... [ T

....................................

PIN -cotter 5/32 x 1-1/8" ... .. ..o il Lo e

..........................
...............
..........................

LSO =N, SRR = 2 RN W B R -

S S NN =S NS S a O WMN 2 BRANMNLW = BRI A = -

July 1984



7*—+‘—4m‘
) B ; ke . - - . N e .
220, 222, 224 AND 444 COMPACT TRACTORS - ) M
STEARING GEAR
REF. PARIT NO., - DESCRIPTION : . ' REQ'D
1 c 16945 . CAP-steeringwheel. ... ... tiveunnun.... s raia, 1
2 C 18014 °  WHEEL-Steering . .......oon.o.... e e 1
.3 131- ° 1113 NUT - lock 5/8” o« 1
4 NS5 SHAFT - steering {use C26325, C26326,and 138-143) .. ............ 1
5 NsS; SUPPORT -steeringgear . . ... ittt in et et imeaeseaaanas 1
6 c 14200 PFiN-pivot .. .......... e e e e e e e e e 1
. 7 cC 14207 WASHER - shim | . it i i it e e e et e 4
8 131- 1112 % NUT - jam /4" . . et et e et e e 1
g 195- 2175 WASHER | . . i e e e 1
10 192. 20 LOCKWASHER - 5/16"” zinc plated. ... . ........ LA e 1
11 113- 402 BOLT-5/16" x3/4"NChex. .. ..o v iveennnn.. h et s e 1
12 C 711 GEAR -steering ....... e e i h e e e fevu v I 1
13 13- 206 BOLT-3/8"x3/4"NChex ........ e e e st a e 4
14" 192- 21 LOCKWASHER -3/8” . ... ... ieiiiinn, ee e 4
15 195- 2089 WASHER - 5/8" zincplated. ... ........ . ...... T 2
16 C 156096 BUSHING -flanged nylon . . .5 .. oot i e i e e ennn . 1
17 125- 16 - KEY - Woodruff /16 % 3/47 . . e e 1
~ 18 C 24098 TUBE - STBBING .+ o o st e e e e m e e ee o e ettt enenne e D 1
19 219- 404 FITTING - lube 48% , .. ........ e et 2
20 C 12975,  WASHER-5/B" ... . ... .....ceevennnnannnn.. B . 2
21 C 18017 * CLIP - tinnerman (use with C18014 steering wheel) .*.". . ... ... A 2
c 13106 COVER -lubefitting .................. T e it i ea e e 2,
- i
*use C25787, £25738, {2} 113-248, (2) 129-103, (2) 192-21, {2) 195-2029
. .
- "o,
-y
Y
, ¥
R
. —
) . g CTm
,“{
i - 1
=
o
D
5 M -
= B} a . '
fP,l;i_p’t'eq in US.A. July 1984 .
I3 i,

PR

ot P b ek et N T

R T



o . ) !
i
< |
o \\ . )
a2 ) 2 = 220, 222, 224 AND 444 COMPACT TRACTOR a3
N " - . > ST :
. : ) . BRAKE ASSEMBLY
‘ : P REF PART NO. DESCRIPTION REQD
) . 1 C 19250 BAND - BraKE © v vt e e e e e et e e e e e e e e e 1 :
- . 2 c 13526 PIN - IRV &+ v o e et e e e e, 1 !
' 3 132- 310 PN - COTtEr T/B™ X 1 . i e e e e e -3
) 4 131- 1129 - LOCKNUT - 7/168" heX NC . . vt te e ee e e eee s eameeaenean s 1
5 131- 179 LOCKNUT -3/8"hex NC . . ot o ot it e et e e e e e e e aeas 2
¢ 6 195- 104 WASHER - 3/B 1Al . © & o o ittt et e e e e e /i :
— T~ 7 C 19063 ARM - BraKe « . . o ettt ettt e e et e e -
. 8 C 19064 LINK -brake. . ... .ot s e it eeecaeeeaans e 2 !
| 9 132 321 PIN - COTter 3/327 X 17 .+ e et e e e e e e e e e e e e e 6 ‘
| . 10 c 19179 LINK -brake . ...t it ie et e ee st 1
11 C 19251 LINK -brake band .« . .. . . i e e e e et e ittt e v e e eanes 1
12 141- 54 o R+ 1=~ 1
| 13 C 25022 SPRING - TBLLUIM - o o e v e e e e e e et e e e e e e e e e e e 1
‘ 14 . 213 41 CLEVAS L Lt et e 1
X 15 ] 24097 ROD - brake (220,222, and 224) . . . 4ot ctii e 1 |
16 C 24006 ROD - brake (444} .« ot e e e e e e e 1 J
\ . .17 C 26381 ARM -brakerod .. ....oiuenii il e 1
| - 18 138- 319 PIN - 1ol B/18 X 1-1/8% . o et et e ettt et et et 1
} ~ . 19 C 21872 PEDAL - brake assembly {For early prod. also orderitem 24). ... ...... 1
| . 20 131- 1308 NUT - centeriotK Jam « . o e it e i ettt i e 2 )
21 C 16164 TTAB - Control . o o et e e e e e e e e 1
22 [ 18147 . LEVER -brake lock . . - . . . o it it it i e it s et e e e e 1
. 23 C 16379 SPRING - brake lock. . . . . .. e e 1
o - 24 c 21857 SPACER -brakepedal .. ... .. i . 1
FRONT AND REAR WHEELS
» 220
g 222
» o . 224 444
1 c 24435 WHEEL -vear, Bbolt - .. .. . i it e e 2
- 2 C 10314 BOLT -rearwheel . . . . . . i et e et re m i 10
.3 C 24433 WHEEL - frONT © - o o o o e e e e e e e e e e e 2. 2
4 219 403 FITTING - IUBE -« o o oo e e e e e e e e e e e 2 2
5 ¢ 12110 BEARING -wheel . ..ot Gt .. 2 2
i . 7 C 26021 CAP - plastic, frONt « . o o oot et e e e co.. 2 2 .
8 A 70185 CAP - hub, rear {optional) . . . . - .. .o . 2
9 C 24438 WHEEL -rear, 6bolt .. ............. B 2
) 10 A 30064 BOLT -rearwheel . . . . ... . .. .. . .. e 12
i1 A 70062 CAP - hub front wheel {optional). .. .. ... ... ... ... [ 2 . 2
C 13106 COVER - lube fitting .. ..... e 2 2
] -
i
| /
O ;o |
‘\ C - i - Printed in U.S.A. July 1984




i)
m
T

C >

219-

C

c

164-

c

C

113-
® 13-
138-
C
195-
C
C

—
OWwWe ~ot AWy —

—_
—_

—
N

PART NO.

18809
404
17281
18811
42
17249
17250
221
178
2054
15564
521
17067
14525

13360
23
424

220, 222, 224 AND 444 COMPACT TRACTOR a5

IMPLEMENT LIFT

DESCRIPTION

LEVER ASSEMBLY - implement lift .. ...
FITTING - lube 459
SPACER - latch
LIFF-latch .« .. e
SCREW - 5/16 x 1-1/4" flat head socket
BRACKET -mountingtop. . . . ... .......
BRACKET - mounting battom
BOLT -3/8x 7/8"NChex .. ...t i i,
NUT -lock 3/8". . ............ e e e e e e e e e e e
PIN - spirol 5/16 x 1-3/4"”
SPRING - lift lever

ROD - lift lever push
BUTTON - thumb

DRAWBAR . ...ttt e 1 |
LOCKWASHER -.1/2" zincplated ... ........, ... 0u.u.. e 2
BOLT-1/2x 1" NChexzincplated .. ... .. ... . ''uuruunen. ... 2
o -

'

!

|

I 3

i

July 1984




|

46

[ R
P N

Pa )
-

-

- TANS

PAREY SR AR 1

.

L S

U

\

&)

D
m
n

-
CWwo N @O S W -

NN MNMMNMOB - o 0 0 o oo s
SNOAEWRN =000 RN =

29
30
3
32.
33
34
35
36
37
38
39
40
41
42

(')DOOOODO:G}C‘)DWOOOODGOSOODOO

Ay,

PART NO.

NSS
12713
16744

13241
13385
1 844
13266
13211
12723
16699
22638
16700
22637
52144
13196
13197
50096
19
]
12725
16339
14168
14644
12551
12552
25177
26363
NSS
NSS
12569
12560
17820
680
1103
12718
14223

L o

@
=

7]
w

14222

© 13281
126. 128
138- 319

OOZO00=MNIDT0OO

Printed in U.S.A.

31945

. 220,222 224 AND 444 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

47

DESCRIPTION ' REQ'D

CASE - transmission (use C24802and C24843) . ... ... ..o oo i ..
BEARING -flange . . . .. ..o i i e e e e
BEARING -flanged . . .. . ... i i e e e,
BEAL - a%le o v e e

BEARING -roller, inputshaft ... ... ... ... .. ... ...
CAP-shiftrod ... .. 0 i i e e e e
SHAFT - axle, short R.H. {220, 222and 224) . . ... ... .. ..
SHAFT - axle, short R.H, (444) . . v o it e e e e e e e e et SR
SHAFT - axle, long L H, {220, 222 and 224}
SHAFT - axle, long, L.H. (444)
RING - retainer, axle. .-..

GEAR - differential pinion. . . .. ... ... .. . .. ... .
GEAR - differential pinion
WASHER - pinion thrust
PIN - differential cross

.................................

SCREW - 3/8 x 4-3/4"" NC hex cap
NUT - lock 3/8"" NC hex
WASHER - differential
WASHER - spacer _ . . .. . e
GEAR - brake idler (use C25284 and 25258 . ... ............ v
RING - retainer, hrake idler
BRAKE DRUM

— et e e o T A B SN b e AT R R e m st s R mi = (D () b e =t R 3 m3 el i e B oma o= O R B =

July 1984



48

)
SN DO AWK - m
M

~J

10
11
12
13
14
15
16

17

18
19
20

21

22
23
24
25
26
27
28
29

30
31
32
33

35
35
36
37
38
39

Printed in U.S.A.

PART NO.
C 15335
13- 207
114- 200

L192- 21
H 233346
C 15726

. C “7208
C 25207
€ 25208
NSS -
NSS
C 25053
218 5065
218 5007
c 16794
c 16793
C 14195
214- 254
NS
C' 18580
C 11529
C 11545
A 70100
182, 209
129. 504
c 18797
218 5006
C 256182
C 16687
C 17898
218 5107
218- 5007
C. 21495
NSS
171- 247
131. 351
218- 5062
218- 5007
A 30095
C 16697
C 14655
166- 86
NSS
C 19253
C 23326

220, 222, 224 AND 444 COMPACT TRACTOR

HYDRAULIC SYSTEM

DESCRIPTION

SUPF’ORT-pﬁmpmougnting ......

BOLT - 3/8 x 1'" NC hex, support mounting
BOLT - 3/8 x 1'" NF hex, pump mounting

KEY - square 1/4 x 3/4' {engine shaft)
COUPLING - pump {220 and 222) 1/2* shaft see page 51
COUPLING - pump (224 and 444} 1/2" shaft see page 51
COUPLING - pump 9/16" shaft (220, 222) see page 51 -
COUPLING - pump 9/16'" shaft {224, 444) see page 51
PUMP - hyd, 1/2" shaft {see page 51 for S/N)

Order 250563 pump & C25207 coupling, 220-222

PUMP - hyd 1/2" shaft {seepage B1-for S/N). . .. .. ......o.. ...

Order 25053 pump & C25208 coupling, 224-444
PUMP - hyd, 9/16" shaft (see page 51 for S/N)

INSERT -reservoircap . . . .. ..o nviennnn et e
C STRAP - reservoir MOUNTING. - . o o oottt e e e s eeens
SCREW - 1/4 x 1-1/4" round head machine . ...........cc....
NUT -square 1/4”" NC zincplated. . . ... ...t it nn i
HOSE - hydraulic, pumptovalve. . .. ........... e

“O" RING-1/2"forC18797......... e e e P
TUBE -valve to heatexchanger. . . . v v v e e e e e ee e ..
TUBE -valvetolower motarport (444) . .. . ... ... ... ... ...
TUBE -valveitoupper motarport {444}, . . . ... . ............ .
FITTING - motor port, 90° elbow 0" (111

YO RING-5/8  for 2186107 fitting . « v v v v vt ot e e e ee e nn
VALVE - hydraulic control, single spool {220 and 222) (Repairs page 53). .

VALVE - hydraulic control, two spool {all models with hydraulic lift)

{Repairs page 53} {use C2B967) . . .. .. ... .ottt
SCREW - 5/16 x 1-1/4”" NC flat head machine. .. ... .. e
NUT -Tock B/T67 NC REX « . ottt e e et vt et e ieeaan
FITTING - hydraulic valve 5/8T x 7/8" “O" RING. . . .. .. ... .u ..

“O"RING -5/8 for C18321. . . .. .. i e e e,

MOTOR - hydraulic, 220, 222 and 224 (Repairs page 55). . . .. .....
MOTOR - hydraulic, 444 {Repairspage 55) .. ........cov.uun.
SCREW-1/2"x 1-1/4" NCflanged 12pt. ... o v,
HOSE - rubber 4°" (use D55G11, cutto length). . ... ...... e
HOSE -rubber. . . oottt it ettt e et e e e
L L ¢ T

il

LOCKWASHER -3/8" zincplated . ........¢civuineinennen.

.........................
............
............
--------------
....................

FITTING - hydraulic 3/4T x 7/8” “0O" RING, pump and valve . . . , . .

“O" RING-5/8"for C17263fitting -« » v v v v v e eeeen s
TUBE - valve to lower motor port, 220,222and 224 . .. .........
TUBE - valve to upper motor port, 220, 222and 224 .. ........ .
EXCHANGER -heat ... ...ivs ittt ittt e enenrenn.
CLANMP - hose . . . L i i i et e e

(-

Ill';"(

" 49

A e e e B =2 J S R ~

-

x

N o=t o=t b ed ek o BOLGD N RS =

July 1984

e = & R i LA A 1 B T e R R < e e I ]



o %
220, 222, 224 AND 444 COMPACT TRAC]’ORS
HYDRAULIC PUMP AND COUPLING
REF. PART NO. DESCRIPTION
1 NSS PUMP - hyd. 1/2" shaft, 220 (used S/N 9674324 10 9674589} . ... ...
Order ©25053 pump & C25207 coupling
1 NSS PUMP - hiyd. 1/2 shaft, 222 (used S/N 9681180 to 9681266) . ... ...
" Order C25053 pump & C25207 coupling’ )
1 NSS PUMP - hyd, 1/2" shaft, 224 {used S/N 9676393 to 9676545} . ... ...
] Order C25053 pump & C25208 coupling .
1 NSS PUMP - hyd. 1/2" shaft, 444 (used S5/N 9677489 to 9677752) .. .....
Order C25053 pump & C25208 coupling
: 1 Cc 25053 PUMP - hyd. 9/168" shaft, 220 (used S/N 9674589 and after} . . . . . A
1 c 25063 PUMP - hyd. 9/16" shaft, 222 {used S/N 9681266 and after) .. ..., ..
1 C 25053 PUMP - hiyd. 9/16* shaft, 224 (used S/N 9676545 and after) .. ......
< 1 C 25063 PUMP - hyd. 9/16"" shaft, 444 {used S/N 9677752 and after) . .. ... ..
2 c 20761 BODY -pump 1727 shaft ... i i it et e e e e e
2 C * 20456 BODY - pump 9/16 shaft. . o o it it it it s e et e i,
.3 NSS* COVER ASSEMBLY -pump 1/2”shaft . . . ... ..o i o nen..
-3 c 20457 COVER ASSEMBLY -pump 9/16 shaft . . .. ... ... ... .....
4 C 20764 GEAR - pump, drive 1/2"”shaft ... . ...ttt ii e .
4 C 20460 GEAR -pump, drive 9/16"shaft. . . . .. ... ... il
5 Cc 20765 GEAR - pump, driven 1/2"shaft. . . .. ... . it e
5 [ 20461 GEAR - pump, driven @/16" shaft. . . .. .o o o ot et e e e e n s
6 D 88185 PLATE -wear, 1/2" shaft ... .. ..t ettt eeeanan
6 c 20462 PLATE -wear, 9/16" shaft. . . . .. ... ittt iinnnnn
7 D 58186 SEAL -wearplate 1/2"shaft . . . .. ... .. .. ... . . .. ..
7 NSS SEAL AND RETAINER - 9/16" shaft {use C24070 and C24071) . ..
3 D 58187 SEAL - pressure loading (1/2” shaft pumponly} .. ........ .-
9 D 58196 SE AL -0 NG vt i e e e e e e
10 221- - 849 PLUG - pIPE & L ot i e e e e e e e e e
11 D 58188 PIN-dowel. . .. ... it i e i et e
12 B} 59650 SEAL-shaft, 1/27shaft .. ... .. ... . .. i it
12 C 20464 SEAL -shaft, /16 shaft . ... ... .. . .. ... innnnn e
13, 113- 5 BOLT-1/4x1-1/2"nchex,grade 5 . _ . ... ... . . ciurruenn..
14 D 58189 WASHER - 1/8 . i e it e i e e,
15 c 19207 KEY -square 1/Bx 3/4”, 1/2"shaft . ... .. .. nn..
15 C 20455 KEY 1square 3/16"” x 13/16", 916" shaft . . .. .. ... cur ...
’ 16 0 10323aB RING - retaining, 1/2”shaft . .. ... .. rinrrinnnnenn.
16 A 36690 RING - retaining, 8/16" shaft. . . . ... ..o i i i e e e i e e e
C 20767 KIT - seal, for 1/2°" shaft pump {includes items: 7, 8, 9, 12, 15 and 16} . . .
17 . C 15726 COUPLING - 220, 222 {use with pump 1/2" shaft]  .........
17 Cc 17298 COUPLING - 224, 444 {use with pump 1/2" shaft) ..., ....
17. C 25207 COUPLING - 220, 222 (use with pump 9/16' shaft} re e
17 C 25208 COUPLING - 224, 444 {use with pump 9/16" shaft}  ........
18 NSS HUB - coupling {order item T7} . v i ittt i i er e e me e eeee s
19 . NSS HUB - coupting {order item T7} « v v v oo i e et ot et e ee e et
20 A 70112 SPIDER - {for C15726 and C25207 couplings) - - . .. ... ... ..
. 20 C 15036 SPIDER - {for C17298 and C25208 couplings) . ...+ vvvvurann
o ‘ . . ‘ ' 21 83 55 SETSCREW -5/16x5/16 " NC.soc. hd. .. ... ...... e e
4
o
th . * For Models 220 and 222 use: C25053 pump and C25207 coupling
= : ) : For Models 224 and 444 use: 25053 pump and C25208 coupling
i . .

Printed in U.5.A.

-

)

51

hb—h—ld—n-a_ad-n_o-_'n__n._ndk.h_._.w.a_sq._nd_l_a_l_._l_i_a_t_a_n_n_a_l-.l

July 1984




220, 222, 224 AND 444 COMPACT TRACTORS l 53

HYDRAULIC CONTROL VALVE (TWO SPOOL}):

5 REF. PART NO. DESCRIPTION : ' REQ'D
- NSS* « ~_ VALVE - control, two spool {220 S/N 9674546 and after) . .......... 1
NSS“ “IVALVE - control, two spool {222 5/N 9681252 and after) ........... 1
NSS* VALVE - control, two spool (224 S/N 9676527 and after) . ... ... .. .. 1
NSS* VALVE - control, two spool (444 S/N 9677698 and after) .. ......... 1 i
1 A 60273° RING -retaining .. ... .. ... ... e e, 2
2 NSS © SPOOL -motor {Order C28967) ... ..o v e 1
3 NSS SPOOL - float {Order C25967) . . . v v vt e e e e ee . 1
4 A 7982 - SEAL-spool ,....... et et e e 4
5 NSS BODY -valve {Order C25887). . . ..... ... .. ... ........... 1
& 211- o] BALL -steel B/16™ . . . ... . . . it e, 1
7 c 21507 SPRING -relief ..t et e e e 2
8 C 17433 SCREW -reliefadjust ... ...ttt e oo e e v, 1
9 c 17435 GASKET -reliefadjusteap. . . .. oottt e e s ee 1
10 129 531 CAP - adfust sCrew . . . . . L. e 2
it C 17439 DETENT -sp0o0l . ..o e e e 1
12 C 13200 - SPACER -detent . . . L. e e, 1
13 Cc 26431 . SPRING -detent return. . . ... .. vt e st e e e e, 1
14 o) 17440 WASHER -return . ... ........ .. G e e e 1
15 C 21_505 SPRING™relief ... .. ........... e e e et e et e a et 1
16 . 211- 7 BALL -steel 1/4, ., . 1. ... ....... e e tmmn e i, 3
17 C 17438 COVER -detent ... ... . .0 i e, 1
18 c 17443 SCREW -detent ........ .. . ... i . .. co. i 2
19 c 17444 SPRING - detent . ... ... .. e 2
20 169 114 SCREW -cover ........... A et 2
21 221- 841 PLUG -pipe . ... ... ....° e e e e 1
22 C 21506 RETAINER -balbseat .. . ... .. . . .. . ... . ... .. ... .. 1
23 c 21509 SCREW - adjust, relief . . .. . . . ... 1
24 c 21508 GASKET -adjust Cap . . . .. .ttt e e e e 1
25 C 21510 CAP - adjUst SCrew . . . . e e 1
C 21504 KIT - relief (includes items 6,7, 22,23, 24and 25}, . . .. . .. ... .. .... 1
c 21511 KIT - reltef (includes items 8, 9,10, 15and 16) . . . . . . . . 0o v oo .. .. 1
C ’ 18851 KIT - detent (includes items 11,12, 13, 14, 16, 17, 18, 1Qand 20) . . . . .. 1
*Use C25967 for service
HYDRAULIC CONTROL VALVE (SINGLE SPOOL)
C 21495 VALVE - control, single spool {220} S/N 9687548 and after 1
C 21495 VALVE - control, single spoo! {222) S/N 9689912 and after . . . PR 1
1 A 60273 RING - retaining o0 2
2 NSS SPOOL - Order C21495 valve 1
3 A 7982 SEAL - spool 2
4 NSS ., BODY -valve {Order C2149B). . _ .. . . . .. . e 1
5 211- g BALL - steel B/1B" L. . it e e e e 1
6 C 21807 SI'-‘F\‘ING-reIief'...................\............n ...... 1
7 C 21509 SCREW -reliefadjust . ... ..o ot uuninnnnennnnn i1
. 8 C 21508 _GASKET -relief adjust cap. . . ... ....ouevuen.. .. SR
-2 € 21510 CAP -adiust serew .. ... ..ivtiiiii i, Tl 1
i0 221. 841 PLUG - 178" e e e - SN 3
11 c 21506 . BRETAINER -ball seat. . . .o ouinine s oo e ae e n . T 1
g 21504 KIT - relief {includes items 5,6, 7, 8, @and 12) . . ... .o oo v v oo .. 1
d 4
|
]
! -
- ) i Printed in U.S.A. . ’ " July 1984




220, 222, 224 AND 444 COMPACT TRACTORS : 55
& o SPEED CONTROL e
* ;Z’L; . - -
P REF. .- PARTNO. DESCRIPTION REQ'D
. 1 . A 372478 | KNOB-speed controt . . . ... .. e L~
e C 12093 ¥ BUSHING -lever ... ...........ooueoeinnnn ey <
o 3 c 24819 LEVER -speedcontrol . ........ ... ... ... . ... oA
o 4 W C 27822 SPRING - compression .. ..., 1
5 ° C 21518 WASHER -nylom— .. ..oo s ee e e 1
B c 18742 ROD-control . .. .vv e, U . 1
7 128 122 NUT - B/16" NF hex, zincplated . ......... e 1
8 € 19025 JOINT -ball .. ..o 1
-9 195- 521 WASHER - B/16". ... 1
10 132- 320 PIN - cotter 3/32” x 3/4" . . . ... .. .ot 1
11 .138- 323 PIN-roll 1/8x1-3/8" ... .. ........¢0..0u.... S freeee 1
E HYDRAULIC DRIVE MOTOR !
: ;
R 16697 MOTOR - hydraulic, 220, 222and 224 . .. .. ........ ... ... 1
: C 14655 MOTOR -hydraulic, 444 .. ... ... ... . ... .. 1 i
1 Cc 16516 BING -retaining . ... .. ... .. .. i 1 ’ .
2 C. 19040 SPACER . 1
3 C 25048 SEAL -0l ... 1
4 - C 14827 HOUSING ASSEMBLY - 220, 222, 224 and 444 . . . . . . e 1
5 c 14837 ENDCAP......... e e, 1
8 C 18382 CSEALL L e e 2
7 c’ 14828 SHAFT -coupling . . ... ooo o e, 1
8 D 72853 DRIVE LINK-220,222a0d 224 . . ... ot A
8 c 14829 DRIVELINK-444 . ... ... .. ... .. ..., o1
9 C 14830 PLATE -wear . .. ... ..o 1
10 c 18110° ROTOR ASSEMBLY -220,222and 224 . ... oouuen s 1
10 C- 14831 ROTOR ASSEMBLY -444 .. .. 5. .. 0 . e, 1
, 11, D 71234 . PLATE-manifold . ....... ............. e e 1
12 NSS © MANIFOLD - (use D59700and D71234) & . .. ... %\ v .. : 1
13 c 14834 . COMMUTATOR AND RING SET........... e 1
14 c 19041 RING-sealing............... e e . 1
15 o 18092 SLEEVE -220,222and 224 ......... R 1. ‘
15 C 14836 . SLEEVE-444.7 . e 1
16 28 662 BOLT'3/8" x 3-7/8" NF hex, 220,222and 224 . . . . ..o ... 7
16 cC 14838 BOLT -3/8" x 4-3/B" NF hex, 444 _ . .. .. 0o oure s 7
17 c 19212 WASHER - back up, .010". ., .%o .. ... .. ... S te
r
- ) - ' .
. ' / .
h
p . -3
£l » :‘::
i 4 ,*
Printed in U.S.A. : . July 1984 ]
S = - i
- i

;
)




oot

r
56 : . . _ ‘ .

I

|
I
i q
\ N :

s -\\ §§ —
/ .“’0.
' Ay @

P
e ]
{ &

]

b

e ~. Al
+
\‘.__,J
' R ~
«
- . 9 !
e ’ ~
EN a
5
N
3 -
H
L.
: .0 o N -

— — e —— e e

[

]
m
M

N b b 3 o e ©
O(QO.’J‘\JG)UT-&WMMO(DCONCDWDNNH

BN NN NN
@D HEWN =

D
[<=JL N}

30*
31
32

33

35
36
37

38

"Printed in U.S.A._

B
220,222, 224 AND 444 COMPACT TRACTORS ) : 57
£ ox .
C 16852 STARTER-GENERATOR
{Order A70202** For Service Replacement)
. \ -
PART NO. DESCR\FF'TIDN ) REQD
R 15106 BOLT-through, ... ...................... e 2
A 43494 FRAME ASSEMBLY : commutator end.. ... ....., e e 1
192- 20 LOCKWASHER -5/16 .. ........ ... ....... ... ... 2
A 40702 KIT - stud (includes items 16, 18and 19) . . ... ... ............ ... 1
A 72039 HOLDERKIT-groundbrush. . ........... ... ..o .. .. 1
A 72040 HOLDER KIT,-insulated brush ................._..... . . . . . ° 1
A 72038 . BRUSHASSEMBLY. .. .. ... ... ... .ccoieen .. 2
R 18090 - -ARM-brushpressure . .. .................. .. ... 2
R 16161 SPRING -brusharm. .. ......... ... ... ... ... ... 2
A 72042 COIL ASSEMBLY -field RH. ....................... . . 1
A -72048 STUD -armature terminal ... ... oo 1
R, 16147 BUSHING - insulated, armature stud « .o .. ... oove e nn e 1
A, 41927 WASHER -armaturestud ................ ... ... ... .. 2
129- 18 NUT - terminal stud 12-24 hex .. . .. ........... ... .. e 4
192- 17 LOCKWASHER - terminal stud #12 . . ... ... .... . ... .. .. . 4
NSS WASHER - insulated, field stud {Order AdD702). . ..o 1
A 72043 COIL ASSEMBLY -field L.H. ... ................ ... " 1
NSS STUD - field terminal {Order A40702).......... " e, 1
NSS BUSHING - insulated, field stud (Order AdO702) . . ... 1
A 25447 INSULATOR -fieldcoit ... ..o oo s 2
A 40736 SHOE-pDIE........................-.......... ....... 1
A 40738 SHOE-pole . ... . i e 1
A 43495 ARMATURE .. ... 1
126- 111 KEY -Woodruff, armature. .. ... .. ... ... .. ... ... ... .. 1
A 42127 SCREW-pole .. ..o e 2
NSS . BODY - starter, generator (Order A70202 Starter) . . .. . 1
A 41959 SCREW -10-32x 1/2"round head ... . ... ... ... ... o3
A 44433 RETAINER ASSEMBLY - bearing ... ............... e / 1
NSS ~ GASKET - bearing retainer {order A44433}. .. .. ... .. ..... T 1
A 43356 BEARING -ball, driveend. ... ... . ... ... 00 1
A 72046 FRAME ASSEMBLY -driveend. . .. ....o0uvne e 1
A 72047 SPACER -pulley .. .. ... .o e, i
C 14344 PULLEY - starter, generatordrive . ... .........._......... .. .. 1
192- 26 LOCKWASHER - 11/16" plated . . .. ... . ... e . 1
A -25546 NUT - armature shaft, driveend ... .. ... .. ......... ... ... .. 1
A, 43499 RETAINER -grease . ., .. ... ... .. .....00vuurunnnn . . 1
NSS SEAL -felt (Order A44433) .. ... ..o o u .. e i
' Beéring retainer gasket and felt seal not required.
New retainer assembly services all starters, -
' " Also available, C25256 Remanufactured Starter-Generator. .
To return old starter-generator for credit, use C25255 as returri niumber.
IS
July 1984




. i 220,222, 224 AND 444 COMPACT TRACTORS ) 59
A70202** STARTER-GENERATOR -
‘ (DELCO NO. 1101970)
REF. PART NO. DESCRIPTION REQ'D

- 1 R 15106 BOLT - through {Includeswasher) . .................... ... ... 2

2 A 72104 FRAME ASSEMBLY - commutatorend. . . .. ........0.o'o'oon. .. 1

3 R 15087 | RING -bearingretainer. . ... ... . ... ...\, . 1

4 A 45230 BEARING -commutatorend ball .. .. ........................ 1

5 A 72039 HOLDER KIT -ground brush. . . .. ... e, 1

3] A 72040 HOLDER KIT -insulated brush . ...........0 . ... ... ... .. .... 1

7 A 72038 BRUSH ASSEMBLY. .. ... .. . i 2

8 R 15090 J ARM -brushpressure .. ... ... ... . . 2

g R 18161 . . SPRING-brusharm. .. ................ ... ... "7 2

10 A 72042 | COIL ASSEMBLY -field RM. .. ... ..., 1

1 A 72048 STUD -armature terminal . . . ... ooooer oo 1

12 R 16147 ’ BUSHING - insulated, armature stud . - . ... .. ................ .. 1

13 A 41927 WASHER -armaturestud . ........ ... ... ... ... 2

14 128- 18" NUT - terminal stud 12-28 hex . . .. .. ... ... .. .... e e e e 4

15 192- "17 LOCKWASHER - terminai stud #12 . oo ool oo e 4

16 R 16148| " WASHER - insulated, field stud .. .................. ... ... 1

17 A 72043° COIL ASSEMBLY -field L.H. .. ... ... ... 1

' 18 NSS | STUD - field terminal (See Ref. 40) . ... ..................... 1

19 R 15077/ BUSHING - insulated, field stud (Order AdQ702) . .. 1

20 A - 25447 INSULATOR -field €oil . ..o oo e s e e e e 2

21 A 40736 SHOE -pole, plain . . ... ........ e e e o1

: 22 A 40736 SHOE -pole, noticed . ...... ... ... 1

, 23 A 72041 ARMATURE ...... T e e e e e e ta et 1

: 24 126- 1171 KEY - Woodruff, armature. .. ... oo e e 1
25 74- 610 SCREW -pole . Lo e e 2

26 NSS ' BOOY - starter, generator {QOrder A7Q202) . ... 1

27 173 237 SCREW-10-32x 1/2"rd.hd. oo vt e e e e 3

' 28 192 18 LOCKWASHER - 3/16" plated .". . ... ................ e '3

' 29 A 44433 RETAINER ASSEMBLY - bearing . .... e e e e e e 1

30 NSS GASKET - bearing retainer (order A44433) . .. .. ..o ovurvrnnn... 1

31 A 43356 BEARING -ball,driveend. . . .. ... ... s, 1

32 A 720486 FRAME ASSEMBLY -driveend . . ... .. oven e 1

33 A 72047 SPACER -pulley . ..ot 1

e 34 Cc 14344 PULLEY - starter, generator drive . . . ... ..o v unnn . 1

35 192 26 LOCKWASHER - 11/16" plated . . .. . oo oot e st ee e 1

36 A 25546 NUT - armature shaft, driveend .. ..... ... .. ............ . ... 1

_ 37 - A 43499 RETAINER -grease . .. v oo vv it e e e e e - 1

N 38" NSS . SEAL - felt (Order A44433) - . ... oot ir e n.. e 1

39 NSS SPACER - armature shaft, INNBE & e e e 1

| 40 A 40702 KIT - stud (Includes items 16/{8and 19).. .0 ... <. .. .. ....... 1

/ * " Bearing retainer gasket and felt seal not required.
~ New, retainer assembly services all starters.
I
**Also available, 25256 remanufactured Starter-Generator,
/ To return old starter-generator for credit, use C25255 as return number.
Iil
. o .
s ) ';"
1@. S /
-
i /A;ﬂ%-:« ! '
- = {
: /
‘i
- o - Printad in u.§'.A. . ) July 1984
’ ’ i v / -~
/ 41' A1)




l

220,222, 224 AND 444 COMPACT TRACTORS 61
‘ ELECTRICAL SYSTEM
(USED ON MODELS WITH GEN. WARNING LIGHT) )
REF, ‘PART NO. DESCRIPTION 4 REQ’
i C 19120 HARNESS -wire .. ... .. e Cereaeans 1
2 C 17187 - WIRE - ignition switch to solenoid (yellow 8"} ... ................ 1
3 Cc 14565 CABLE - battery “+" to solenoid (red 10-1/27) . .. ... .. ...... ..., |
4 c 14566 CABLE - battery toground {black 127} . ... ... ... ive e, 1
5 - NSS* SWITCH -neutral Start .. ...t e ee e 1
6 C 14553 SOLENOID -start, 12volt. .. oo e e e s i e e e e 1
7 C 26929 REGULATOR -voltage, 12volt . .. ov i it s e, 1
g NSS STARTER - generator 12 V. (Repairs page 57) Delco No. 1101875, . . - . . 1
8 A 70202** STARTER - generator 12 V. {Repairs page 58) Delco No. 1101970.. . . . . . 1
9 C 14537 CONNECTOR -headlamp ... .. ... . . . i, 1
10 C 17186 LAMP ASSEMBLY - warning, generator indicator ................. 1
B 50213 BULEB - generator indicator fred}. ... ... ... .. 0.urnnn... 1
11 C 22571 HEADLAMP ASSEMBLY -12 volt {Repairs page B3) . ... .. ... ..., .. 2
12 C 18197 - BATTERY - 12 vglt . LT T 1
13 KO 231281 SCOIL -ignition 12ivolt .. ..o .. . 1
14 KO 232535 COVER -breakdr contacts. . . ... .....oournnosnn 1
15 c 17275 WIRE - regulator “G" terminal to solenoid {white 7). . . v ... ... ... 1
16 C 24301 SPARK PLUG - {includes gasket) .. .........c.cueununnnnnnnin. 1
17 A 27251 GASKET -sparkplug . .. ... ... T et 1
18 Vv 34433 CABLE-hightension . ... ... .. ... . .. .. ... . uuiuueuno.... 1
19 KO 230722 CONDENSER, . . . . et e i e e e e e i e e e e e e e 1
: 20 C 18115 SWITCH - PTOsafety . ... oo it e, 2
| c 19065 WIRE - solenoid to PTO safety switch (black 177 e e e 1
22 223 20 FUSE - 20 amp. {used in C19120 harnessh. « v v v oo ce oo eee oo e o 1
23 c 23839 KIT - switch, ignition . .. ... .. .. . 1
24 c 17763 KEY -ignition ..o oo 1
= 25 c 21989 INSULATOR -safety startswitch . . .. ... ... .0 .. 1
26 c 21988 SWITCH ASSY - neutral start {used 444 S/N 8710421, 224
3N 9708220, 222 S/N 9705113, 220 S/N 9702608 and after . . . . . . 1
*Use C21988 and C21989 before S/N:  220- 97028508 224 - 9708220
222 -9706113 444 - 9710421
- **See page-50 for remanufactured Starter-Generator.
TAIL LAMP (OPTIONAL)
1 D 70116 LAMP ASSEMBLY -flood and tail . ... ... vv 't s e e e 1
2 B ' BED255 MOLDING - lamp retaining . . ..o o vt s e s e e eee e e 1
-3 10934 SCREW -molding. - .. .. o i e e | -t
4 A 40855 LAMP -sealed unit. . . . . oo e e e e 1
5 B 50223 o BULB-red165CP 12volt. .. ... .. 1
6 B8 50273 WIRE -switch . L. o e e e 2
7 173- 73 SCREW -wire _ L e, 2
8 193- 4 WASHER - 1/4% lock « . . oo e e, 2
9 NSS SWITCH'[see Kit below) . . . ... ... ..o, 1
10 NSS KNOB - switch [see Kitbelow) .. . ....... ... ... ............ 1
11 A 39883 NUT -switch. . L 1
12 10927 SPRING -terminal . ... . . 1
13 NSS ‘ BODY . 1
14 B - 50293 TERMINAL -wire | ... ., 1
15 120- 105 NUT-1/2"NChex .o, 1
16 192- 23 WASHER - 1/2%lock . ... .. . 1
17 10923 WASHER -bearing. . . .. ... .. .. ... 1
18 113- 209 BOLT - 3/8 x 1-1/2" NC hex, zinc plated . . . ... ... ... .. ... ...... -1
19 192- 21 LOCKWASHER™'3/8" zincplated ... ......'vveeaen .. 1
20 129 103 NUT -3/8" NChex, zincplated . .. ..... ... ... 0 e, 1
> 21 A 34046 BRACKET - mounting, tail lamp. . .. ............ e e e 1
A 43182 KIT - switch (includes kneb) . ... ..., ..... . e 1
~ . Printed in U.S.A. "« July 1984




ol

REF.

Mo~ WG bW =

PART NO.

Cc 21948
17187
14565
145686

)

%

14553
26929

[%2]
w

14537
18389
22671
18197
0 231281
0 232535
17275
24301
27251
34433
0 230722
18115
18055

20
23839
17763
21989
21950
21988

OOOODBOOK<IDOC)?’(?(OQDD)Z@OZOD
. W - :

70202™*

220,222,224 AND 444 CQMPACT TRACTORS

ELECTRICAL SYSTEM

HAHNESS wire

(USED ON MODELS WITH AMMETER)

DESCRI FTION

REGULATOR - voltage, 12 volt ‘

HEADLAMP ASSEMBLY - 12 Volt (repaurs page 63}
BATTERY - 12 VoIt
COIL - ignition, 12 Volt
COVER - breaker contacts
WIRE - reguiator “G" terminal to solenoid {white 7*')
SPARK PLUG - {includes gasket)

GASKET - spark plug
CABLE - high tension

CONDENSER

INSULATOR -

WIRE - solenoid to ammeter *"+"'

STARTER - generator, 12 V. (repairs page 57) Delco No.
STARTER - generator, 12 V. (repalrs page 59) Delco No. 1101920, ..., .. )
CONNECTOR - head Iamp

.................................

SWITCH - PTO safety

safety startswiteh, . .. ........ ... ...

WIRE - ignition switch to solenoid {yellow 81
CABLE - battery “+" to solenoid {red 10-1/2")
CABLE - battery to ground {black 12’}
SWITCH - neutralstart . . . ........... PR e
SOLENOID -start, 12 volt

...........
...........

..................

.........................

.........................

-------
............................
DI T T T - R N T L L]
..........................
.......
..........................

LI R LI B R A T A R I

............................

WIRE - solenaid to PTQ safety switch (black 17
FUSE - 20 amp.
KIT - switch, ignition

KEY - ignition

.........
...............................
.....................

-------------------------------

.....................

........

--------

........

........

.........

1101875......

--------

--------

........

........

........

........

SWITCH - neutral start (used 444 S/N 9710421, 224 S/N 9708220,

222 5/N 9706113, 220 5/N 9702608 and after)

*Use C21988 and C21989 before S/N

220 - 9702608
222-9706113
224 - 9708220
444 - 9710421

%*See page 59 for remariufactured Starter-Generator.

. ’ - Printed in ULS.A.
. ) . L .

61B

e e T & T N N, R S e . B R

—

July 1984




]
220, 222, 224 AND 444 COMPACT TRACTORS 63 ?.i*"'f.?
ELECTRICAL SYSTEM HARDWARE ;
REF. PART NOQ, DESCRIPTION ] ' REQ'D ' i
1 c 14060 . NUT -back Up 3/ . . o i e e, 1 i
2 c ' 17921" NUT -escutcheon 3/4” . ... .. . 1 i
3 cC 10836 NUT -speed type “U” Lo e e 4 5
4 187- 485 SCREW - #10 x 5/8" Self-Tapping Hex. ZincPlated . . . ... .o.uwnw... 4 5
5 131 629 NUT - speed type “U” .. o0ttt e s e 4 1
6 187- 1047 SCREW - #8 x 1/2" Self-Tapping round head, Phillips. ... ........... 4
C 22571 HEADLAMP ASSEMBLY ... .ttt ieeee e see e, 2 ‘
7 NsS RECEPTACLE - headlamp (Order C2257T). . . . oo oo v e e e een 1 ;
8 . C 14305 BULB-headlamp. .. ... ... ..ttt iiee e eemmann 1 |
9 C - 14304 < GASKET:- headlamp . .. .. ... ... i, 2 ;
10 - C 22573 LENS-headlamp . . .. oo vttt et e e e e e e 1 |
11 113 103 BOLT -5/16 x 1" NChex, zinc plated . . oo\ oo v vs s 2 .5
12 192- 20 LOCKWASHER - 5/16" zinc plated. . . . . T e 3 |
13 195- 520 WASHER - 5/16" plain, zineplated . .. ... ... ..o nnrnnnn. 2 ;
14 129- 102 NUT-5/16" NChex, zincplated .. ...uun e ines e, 2 :
15 111- 202 BOLT - 5/16 x 3/4" NC, round head, Square neck .. ... .. ..vuese... 1 i
+16 111. 108 BOLT - 1/4 x 3/4” NC, round head, square neck .. .. .....vvvusvun. 1 i
17 129- 101 TS B L o T 1 5
18 13- 102 BOLT-5/16x 3/4”" NChex, zincplated ..............0vuun.... 1 |
19 193- 70 LOCKWASHER - #10external tooth . . .. ...\ me e e ee e e 4 ?
20 129- 122 NUT - 5/18 NF REX. & o v ottt it et e e et e e e e, 2 ;
21 c 14599 BRACKET -starter generator adjust .. ... ....o'oeevvnnrrnnnnnn.. 1 |
22 120- 27 T e [y T o 3 I . 8 .
3 192- 18 LOCKWASHER - #10 ... ittt et e e e i 6 |
24 - " 169 131 SCREW - #8 x 5/16” NCfillister head . . . .. .. ... ... .00, 3 |
25 22 58 BOLT-5/16x 1/2" NChex,self tap . . . . oo s e e e e, 2
26 187- 1844 SCREW - #T0UNF x T-1/27 self tap . .« o v et e e e e e e e e 1
27 c 18788 SUPPORT - starter generator .. . ... ... ..% . ¢iiueen e ernnnnn. 1
28 113 208 BOLT-3/8x 3/8"  NCheX. « o ittt e e s e e e, 2
29 192- 21 LOCKWASHER - 3/8" ... i e e e e 2
30 C 18999 SUPPORT -starter generator adjust. . . ..o oo vt oinnninnnunn.n. 1
31 111- 131 BOLT - 1/4 x 1-1/8” NC round head, squareneek. . . . o v oo oo oo oo, 2
32 193- 57 - LOCKWASHER - 1/4" external tooth . . o ... mn oo 2 )
33 129- . 101 NUT - 147" NCREX « oo et e ettt e e e e e e e 2 J
34 "N . 17546 GROMMET - Wil + . ittt et et et e e e e e e e e e et e 1
35 182- 523 SCREW - #10 x 7/8” binder head« . ... . v ovseie e en e eersnnnns s
36 c 19254 WASHER - nylon 13/84" . . . ... ittt e e e e e, 2
- 37 “129- TP TNUT- #10-325QUare « -« o oot ettt e e e e e e 2
38 195- 513 WASHER - #10 ....... aeeaaas feean e 2
39 C 19246 CHOLDER -stripswitch . . . . .ottt it e e e e e 2
40 c 18115 STRIP-sWIteh, . ..t i e e sttt e e e e e e 2 -
41 129. 37 NUT-#10NChex .......... B e e e e 1
42 C 21679 CLAMP, choke & throttle ... .. .............. e s 1
43 195- 521 WASHER, 11732 . .. o ittt e e e i 1
44 193 29 LOCKWASHER - 5/167 . .. . .. et 2
BREAKER CONTACTS . .
1 KOA 231533 LEAD - breaker contact {Includesgrommet) . .. .. ................ 1
2 KO 220297 GROMMET - contactlead ... ........ .., . e 1
3 73 210 SCREW - #10 x 3/8" round head, zincplated .. .. ... ....... ..., 4 ’
4 192.  ° 18 . LOCKWASHER -3/16" zincplated. . « . . v o vttt e eee e e 4
5 KO 232535  COVER=-breaker contact .. ........................ . 1
8 c 26518  GASKET - C0Ver oot it ettt e e e 1
7 187- 408 SCREW - #6 x 3/8" Self-Tapping .. ......... e 1
8 173- 224 SCREW - #8 x 1/4” NC round head. . ...... P 1
e} 193- 90 LOCKWASHER - #8internal tooth. . .. ... ....... e e e 1
10 C 24135 POINT SET - breaker contactassembly. . . .. ... iiene v eenesnn. 1
1 c 27440 ROD - breaker contactpush. .. ... ... ... .0 riennnns L. 1
12 KO 275182 CLIP-wire .. ......oouun.... e e e e e ba e 1
: - Prinké in US.A, . Juty 1984 ;




-

TAAVEL

CANTROL |

A‘ITACHMEN‘I

[—-'______ <o~

» )
THRQTTLE
a0 | -

[GonTa] Q2
?;.

G @

\A

. Printed in US.A." |

REF. PART NO.

1 321- 1423
3 7 3. 18
4 C 14539
5 321- 1788
6 321- 2658
7 321- 2110 .
8 " 321- 1786
9 321- 2624
9 321. 2625
10 C 15690
1 C 15691
12 _C. 15692
13 C 15693
14 321- 2468
15 321- 2469
16 C 15696
17 . C 15697

- DECAL - hood 222 L.H., hydraulic drive

220, 222, 224 AND 444 COMPACT TRACTORS 85
Fr DECALS
DESCRIPTION REQ'D
DECAL - “CASE"”

......................................

.......................................

................................

DECAL -shiftrange . . ... ... .. ............. .. e
DECAL - float

DECAL ignitionswitch . ... .. o L L

DECAL - instrument panel {used with gen. indicator light}
DECAL - instrument panel {used with ammeter)
DECAL -hood 220R.H. . .. ..... ... ...
DECAL -hood 220 |_H., hydraulic drive
DECAL - hood 222 R.H

- .
..................
.......................

.......................

e T

DECAL - hood 224 R H

i R T J i Qi i S S O

.............................. HL g
DECAL - hood 224 L.H. hydraulicdrive .. ... ... ... ... . " I
DECAL -hood 444 RH.. .. ... ... ... .. .. .. ... 7"
DECAL - hood 444 L H., hydraulic drwe .......................
{
R
¢
. £
~'N,
' . July 1984

Lt

-

Ce



66

- 5
N
-
= .l“ -
I a0
KSR -
¢ - =
4 Fi4 Tk
. Lt 4
i 7
e
L]

)"!-
W , "
' 7t dy
/ frss
i!:‘:'“- Ty
y W, W
(OO EY
i Wy RN L )
1y LAY oL
|| I. ‘\ ‘, h ‘; “\ '0‘\“ Yo I| ll|
ko s, Ry ¥ 1
R e
L) Ej)

\

1

A . ;.!‘u I
r/_'n"l"

5 274

wemmmrmm—n

.

220, 222, 224 AND 444 COMPACT TRACTORS

. .
e

)

. =3

* D8 WHEEL WEIGHTS;~MODEL 220, 222 AND 224

REF. PART NO. DESCRIPTION = - - REQ'D
1 NSS WEIGHT - wheel 12" {Order as Machinery Item} . . . . . . . PP 4
2 111- 532 BOLT - 1/2 x 3-3/4" round head, square neck, NC, zine plated. . . ., e 8
3 192- 23 © LOCKWASHER - 1/2" zincoplated .. ................ P 3
4 129- 108 NUT-1/2"NChex ................ Meaeesenaa, Wi e e a8

D10 WHEEL WEIGHTS - MODEL 444

1 5 NSS WEIGHT - wheet 15" and 16" (Order as Machinery [tem} .. .......... 4

2 111- 530 BOLT - 1/2 x 2-1/2” round head, square neck, NC, zinc plated . . ... ... . 4

3 111- 531 BOLT - 1/2.x 2-3/4" round head, square neck, NC, zinc plated. . ....... 4

4 92- 8 LOCKWASHER - 1/2" zincplated . ............c.oovurmonn. .. 8

5 129- 105 NUT-1/2"NChex ...... ST 8

| B
\.
% \ .
= st
‘\ )
‘«
N A !
o f 4
& -
) ol
ﬁ’i s {
1o “
s
. r v
J - °

> i:

. July 1984




y £ - F

M
e

-

[

»

Printed in U.S.A,

REF, PART NO. -
1 c 18808
2 219 404
3 C . 18251
4 1322 310
5 132- 361
6 o 17249
7 c 17250
8 113 221
9 131- 178
10 C 16163
1 A 37247
12 c 12093
“13 132 320
14 195- 533
15 c 21518
16 C 27822
17 195- 521
18 “C . 18742
19 120 122
20 C 19025
21 113- 207
22 131- 178 .
s 195. 104
24 NSS
25 —~ C 26188 -
76 T NSS .
27, 218- 5056
28 c 17224
29 c 17734
30 NSS -
3 c 16133
- 32 C " 19104
33 C 17732
34 c 14970
35 A 7623
36 A 30971
i C 13106
- -

.

-

220, 222, 224 AND 444 COMPACT TRACTORS

’
Ll

]

MODEL"J30 HYDRAULIC LIET

. DESCRIPTION
CROSS SHAFT ASSEMBLY :

FITTING b Tt R

PIN - cotter 1/8""

27

BRACKET - mounting, top

L R N I I T I I T N T

NUT - 3/8" NC hex
LEVER®- lift control
KNOB - control lever

© BUSHING - lift lever
PIN - cotter 3/32" x 3/4"

WASHER - 1/2"". _ .

NUT - 5/16 NF hex
BALL JOINT .. ..

HOSE - short . _ .|

HOSE-long .. .. ..., .. . ... [ :

SEAL ... ..

.....................................
.....................................
.....................................
.................................
.....................................

.....................................

......................................

..................

'
.....................................
...................

-

"
4

S M AN —3 e

_..M_.-.._-_._._._._._&)J...

B

2

i

©

/7




' | 220, 222, 224 AND 444 COMPACT TRACTORS 1
H26 THREE ROINT HITCH 444 B
. ERAME, LIFT RODS AND ARMS R ~
N ) PO . .
REF. PART NO. ' DESCRIPTION REQ'D
i C 19740 HITCH PLATE ASSEMBLY . . . ... ... .. . . .. ... ... . .. . ... 1
2 219 405 FITTING -lube .. ... oo 2
3 c 14722 NUT -Iiftrod oL L 1
4 C 14724 ROD ASSEMBLY - RH. v, .. ... . .. ... . . ... e, 1
5 138 308 PIN-roll1/4xd4™ L e e, 1
6 132 81 T PIN -cotter 316 'V ... e e e . &
7 195. 41 WASHER -plain B/8™ . .. .. ... . 4
-8 C 14715 SARM it L, T, e p)
8 - C . 1489t ° CHAIN -stay1910inks , , . ................. et N e e ]
.10 113 118 BOLY - 5/16 x 6/B" hex, zincplated , . .. ... ... . . ... ... .. .. .. P
. 11 131 176 NUT -lock BAA6" NChex . v. .. ..., 3
12 a8 52118 PIN -klik o 2
12 A 30338 PIN - kltk o 3
14 C 14725 ROD -t LK. .. ., N
15 c 14717 . PIN-clevis ... ... . . S, 1
C 14712 LINK ASSEMBLY .. ... o 1
16 C 14703 CENTER TUBE ASSEMBLY . .. ... ..., ... .. . 1
17 C. 14709 BALL END ASSEMBLY RH. THREAD. . .. .. oo, 1
18 o 14710 BALL END ASSEMBLY LLH. THREAD. .. ......... A 1
19 138 59 COPINGrall B X 1B 2
20 C 16128 PIN-Clevis B/B X 3" L Lo e 1
) CYLINDER AND DRAWBAR MOQUNTING
1 C 19730 HITCH PLATE ASSEMBLY ... ... . .. e L
2 C 26188 PIN - lower cylinder mounting . ., ... ..., ..., e e 1
1 cC 14976 PIN - upper cyhinder mounting™, " L 1
. 4 142 310 . PIN - cotter 1/8 x 1 .. .. . o Tooienornn 3
. 5 113. 417 BOLT. 1/2 x 1-1/4*° NC, hex, zinc plated. . . . . . e, 2
- » C\ *
. » 0
&5
-1
. , -
: " PrintedinUSA; _ July 1984




‘ . 220,222,274 AND 444 COMPACT TRACTORS - 73
v t MODEL H26 THREE POINT HITCH AND
MODEL F27 HITCH ADAPTER
) HYDRAULIC CONNECTIONS AND COMPONENTS °
KREF. PART NO, DESCRIPTION REQ'D
1 221- 1134 NIPPLE - 1/4 x 1172 o o e e e e e e 1
- 2 221- 1375 ELBOW-902 L ot 1
3 C 17188 CHOSE - hydraulicshort . . oo oo e e 1
"4 C 17189 HQOSE - hydrauliclong ......... e e e et e 1
5 218- 529 "FITTING - tee (Includes Z18-5004 “O" 1ingl. =« v oo o oo oo e e 2
6 NSS ' CYLINDER ASSEMBLY - {use C19480and S10817) . . .............. 1
7 C 19476 . BODY -cylinder . ...... e et e e e e e e e e e e 1
.8 C - 189469 ROD AND PISTON ASSEMBLY....... e e e et e 1
9 c 14692 FOOT -eylinder. . . ..o et e e e e |
10 C 14970 SEAL “wWiper . .. e 1
‘. 11 A 7623 O RING L e e e T
12 A 30971 “O"RING .. ... e -2
MODEL F27 HITCH ADAPTER
Lo 1 C. 14872 BRACKET -hitch adapter . . . . ... vttt e e e e e e ie e o .. 1
2 C 14568 PN - drawbar & . . o e e e e e e 1
3. 113- 425 BOLT - 1/2 x 3" NC hex, zin¢ plated. ... ... L e e 4
© ' R e
~ - 1
“"‘-.‘fl\:zft i
A c _ - .
| +
]
. Printed in U.S.A. R July 1984"




220, 222, 224 AND 444 COMPACT TRACTORS 75
.= MODEL HZ2 AND H24 SLEEVE HITCH
REF. - PART NO, . DESCRIPTION ' REQ'D
1 C 22218 HITCH FRAME ASSEMBLY (444). .. ... .. P SR 1
2 ToC. 14457 ARM-NIft .. U 1
3 195- 541 WASHER -plain 24/32" . .. ... .. e : 2
4 c 10898 PIN-safety. . ... e e 2
5 , v C 14459 "BRACKET - hitch mounting R.H, ... ... e e e e e e e e e e e 1
5 Cc 14460 BRACKET - hitch mounting, LH. .. ... ... ...... ... ...~ . .
6 113- 417 BOLT - 1/2x 1-1/4" NC hex, zincplated . . . ..........._ 2 .. . . 4
7 192- 23 LOCKWASHER - 1/2" zincplated ... ... ........ = . ...... .. 6
8 NSS PLATE - liftlever fuse C25382) . .. .. ... ..o vur .. . 1
g - 113- 417 BOLT-1/2x 1-1/4" NChex, zincplated . . ... ... iunnnn ... 2
10 128 .105 NUT - 1/2" " NC hex, zineplated .. ... . ... .o nnnnn . . 4
11 195- 545 WASHER - plain 3/4"” zincplated . . ..., . ... ... ... 2
12 - 132- 306 PIN -cotter 3416 x 1-3/4" . . .. ... .. e e e e e e et 2
13, 113- 421 BOLT - 1/2x 2" hex, zincplated. .. .. ... ................ e 2
14 [ 14568 PIN-drawbar =%, . ..o e L 1 ‘
16 C 23707 ’;l’-iITCH FRAME ASSEMBLY (220 222 and 224) ., e 1
» o ‘5:}:
N ' h *p [} - = ' -7
, . -
: | .
e '
' \ - L . ‘ - Printed in U.S.A.

July 1984

.



el
m
o

C

c

o
113-
13-
25.
192-
195

Wb N =

O0O000

111-
113-
129-
192-
195-

O~ mUswWn =

Printed in U.S.A.

PART NO.

16581
17181
17162
- 417
443
108
23
533

17859
17863

- 17860

17636
317
207
103

21
525

220, 222, 224 AND 444 COMPACT TRACTORS 77

MODEL H18 FRONT END WEIGHT BRACKETS

DESCRIPTION REQ'D

BRACKET - mounting
BRACE - rear ..

BOLT - 1/2 x 1-1/4"" NC hex, zine plated

BOLT - 1/2 x 6-1/2'" NC hex .

LOCKWASHER - 1/2

1
1
6
2
NUT - 1/2" NChex, zincplated . ... ... ... .. ........ ....... ]
8
8

MODEL H13 WEIGHT BOX

FRAME - weightbox ... .. .
BOX - weight ..

BOLT - 3/8 x 1" NC hex
NUT - 3/8” NC hex

R I N R N % R e

L3

= July 1984




78

REF. PART NO.
1 c 18281
2 218 487
3 .218- 494
4 218- 927
5 c 23337
6 113- 206
7 192- 21
B C 23888
9 -C 23962
10 = C 15389
11 c 19424
i2 113- 102
13 129- 102
14 218- 5232
15 113- 103
16 195. 521
17 192. 20

Printed in U.S.A.

- K]
220, 222, 224 AND 444 comén%mcmns ‘ 79 LT

J-17 HYDRAULIC PTO KIT

DESCRIPTION _ " REQD

.....................................
.......................

....................

BERACKET - valve mounting
+ BOLT - 3/8" hex NC x 3/4"
~LOCKWASHER - 3/8”

...............................
...................................

.......................

TUBE -pump to PTOvalve .. ........... e
CLAMP - doubile tubing. . ........
BAR - clamp ”

LOCKNUT -5/16" NChex _ . .......... ... 0. . 1.
FITTING - 90° siwve! elbow 37°,x 37° flare 3/4" NPT x 5/8" tube
BOLT - 5/16" x 1" NC hex (fender mtg.)

WASHER - 5/16" (fender mtg.}

......

wc&w_._..a_-;_s_-.p.p_.’\j_...a_..

@ —d
P
\ °
L]
" Tk
(4 "
-
-
i

July 1984




220, 222, 224 AND 444 COMPACT TRACTORS . g1
o MODEL K-19 FLOW CONTROL VALVE KIT
REF. PART NO. DESCRIPTION - - REQ'D :
1 . C 18722 VALVE - flow control .. .......... S e 1 :
A 27365 “O" RING -shaft 3/4" x 15/16"™ . . ... .. ... e 2 '
2 c 18720 LEVER -valve .......... O 1 -,
-3 A 61683 KNOB-[ever.........‘................b ................ 1. :
4 13- 12 BOLT - 1/4" x 21/2" NChex .. ...oovooo o fiiio ol "t 2
5 131- 1115 NUT-lock T/4" NChex .. v v e e e e e e s e e 2°
6 218- 485 FITTING -elbow 90° 1/2" NPT . ... ... ... e, . 1 ’ Lo
7, 218 445 FITTING -straight 1/2° NPT . .. ... _.......... ... .. e 2
8 Cc 19402 TUBE - valve to PTD valve‘ ................................. 1
9 C 19404 TUBE -bypasstoreturn ling . . ... ..o s e, 1
i0 C 198403 TUBE - valve to tractor valve . ......... e e e e e e i
1" c 19405 TUBE -heatexchanger . . ........% . ... ... ... .. ... ... 1
12 L 79701 HOSE -return. . ... ...... S e e e e e el 1
13 214- g CLAMP -hose . ... .. e e e e, 2
14 182- 515 SCREW - battery tray 5/18” x 5/8” panhead .. ............... .., 2 .
15 2i8- 535 FITTING - 45° 1/2 " NPT X 5/87 tube « « « oo oo veeeeee oo 1
16 195- 518 WASHER -spacer, valve 1/4" ., ... ... 6
17 C 21591 LEVER-PTO . . 1
18 A 37247 KNOB -lever, PTO ..o . .. i e i, 1
19 c 21592 SPACER -rectifier mifii(448) . .. ... . L 2
20 113 4 BOLT - rectifier mtg. 1/4 x 1 (446) . .. .. .. g r e e 2
= C 18719 DECAL -valve, “stow - fast” .. ....... ... ... ....... 1
Gﬁ /\/ |
. Y T -
o~ . , L
nf- i \.‘
I
é * ‘
§
. g
-~ ! s .;:';:_- «‘3‘
i !"?t‘
N ‘l; !
N 5
v - t‘ ‘:};‘ ; éj‘
B A AE i
i : e g
Printed in-U.S:A. . = July 1984 - s
¢ 1




220, 222, 224 AND 444 COMPACT TRACTORS

|
i a3
J-17 HYDRAULIC PTQ VALVE .
REF. PART NO. . DESCRIPTION ¥ REQ'D
1 C 18281 VALVE -control . . ... ... . ... ... ... . . .. . .. .. 1
2 C 11891 SEAL-U-cup .. 0.0 2
3 132-° 5 PIN -cotter 116" x 1/2" . ... ¢ 1
- 4 36627 PINwhandle ... ... . .o o . 1
5 W 19422 BRACKET -handle ... ....... ... . ... ... . . ... ... .. 1
6 169- 145 SCREW - 1/4" x 5/8" NC fillisterbead . . . ... ... ........ . ... 2
7 36628 LOCKWASHER - 1/4" ... .. ... .. ... .. .. - - " PO 3
8 NSS BODY AND SPOOL ASSEMBLY {Order C18281) ., ........ ot 1
8 c 11895 ADAPTER -spool ... .. ... 1
10 195- 102 WASHER -plain /47 . .. ... . 1
11 75- 48 - SCREW - 1/4” x 1/2" rd. hd. machme ....................... 1
12 C 11893 BONNET - detent . B T 1
13 7 C . 11901 <PIN-detent ... L 1
14 ‘¢ T asgz CSPRING-detent ... ... LT 1
f 15 C. 11886 WASHER -detentspring. . .. ..., .. ... .. ... ... . ... ]
6 _ C 11887 CAP-detent ........ ... ... ... ... .. . ... ... oo 1
17 169- 108 'SCREW - honnet 8-32 x 2-1/4" fillisterhead & .. . .. .. ... ... ] S 4
18 C 19423 LEVER -wvalve. .. ... ., 1
19 221- 842 PLUG-relief 3/8"NPT. .. ... ... . :. . ... . . ...+ ... 1
20 - D 39712 SHIM-.010" thick. . ... o o UAR
21 T 40189 SPRING -relief .. ... 1
22 A - b5894 SHIM - 0207 thile ... ..o UAR
23 211- - 11 BALL-relef 3/8" .. . .. . 1
24 C 18417 SEAT -relief“. . . ... . L 1
25 A 27891 "O" RING -reliefseat ... . L e i
.26 N A 32747 KNOB - hand throttte . . . .. ... .-, e 1
27 C 12127 - BUSHING -nylofi .. ... 1
-t -~
r: —
.. b / 5 ) N -
t\ *
. ) : FA " .
s ¥ . R Ly
. > ?%‘u ‘ Printed in U.5.A. > July 1984 |




T R R R R N N
! NUMERICAL INDEX R - NUMERICAL INDEX : 85
PART PAGE REF. PART PAGE REF. PART PAGE REF. PART ‘. PAGE REF. PART- PAGE  REF. PART PAGE  REF.
NO. NO. NO. . NO. NO. NO. NO. NO. NO. NO. . NO. NO. NO. NO.s NO. NO. NO. NO.
10923 61 17 A 43499 59 37 C 11895 C 14506 29 4 C 15564 45 11 c 17275 Bl - 15
10927 61 12 A 44433 57 29 C 11901 T 14525 45 14 c 15690 65 10 C « 17275 61B 15
10934 61 3 TA 44433 59 29 C 11906 C 14534 37 12 C 15691 85 1 (o4 17281 45 3
36627 83 4 A . 45230 59 4 C 12093 C 14537 81 g C 15692 65 12 C 17298 49 6
36628 83 7 A 50096 a7 18 § C 12093 c 14537 618 g C 15693 65 13 C 17298 51 17
40035 . 1N 20 A 55894 83 2 el 12102 c " 14539 65 . 4 C 15696 65 16 C 17433 53 8
40035 13 20< | A 60273 53 T g€ . 12102 . C 14553 61 8 c 16697 65 17 C 17435 53 9
40035 15 20 A 60273 - 53 t-_fz.C 12110 C 14553 B 6 c 15718 33 3 C 17438 53 17
40035 ~ 17 28 A 61683 . . 81 3 51 12127 c . 14565 61 3 C 15721 33 2. C 17439 563 "
S 40035 19 28’ A 62079 ' 25 15 c 12224 c 14865 61B 3 C 15726 49 6 c 17440 53 14
40035 , 21 28 A 70062 . 43 11 c 12551 C 14566 61 4 c 15726 51 17 C 17443 53 18
, ;o 49485 29 24 A 70080. ' 5 5 C 12552 S C o7 14566 61B 4 c 16128 71 20 C 17444 83 19
. IAT 7623 &9 35 A 70100 ‘49 18 c 12559 c 14668 73 2 C 16133 69 31 C 17546 63 34
/ CA 7623 73 11 A 0112 51 20 c 12560 c 14568 75 14 c 16163 69 10 c 17574 25 16
A 7982 - 53 3 A - 70185 43 8 C 12713 c 14599 63 21 c , 16184 43 21 C 17636 77 4
A 7982 53 4 A 70202 61 8 C 12718 c 14644 a7 24 c . 18170 35 2 c 17717 29 1
A 10326 29 22 A 70202 61B 8 c , 12723 c 14655 49 35 C . 16239 35 23 c 17718 .29 2
A, 25447 57 20 A. 72038 57 g C 12725 c 14655 55 C/ 16339 47 2 c 17732 . 69 33
J A 25447 59 20 A 72038 59 7 C 12975 C 14880 25 23 Yo 16362 35 12 c 17734 69 29
/ A 25548 7 36 A, 72039 57 5 C 12975 C 14690 31 4 £ 16363 25 17 C 17763 61 24
/ A 25546 59 - 36 A 72039 59 5 c 12975 c 14692 73 9 c 16373 35 14 C 17763 61B 24
/ A 27251 61 17 A 72040 57 6 Cc 13106 C 14703 71 16 c 16379. 43 23 C . ..17859 77 1
7 A 27251 w518 17 A 72040 59 6 C 13106 e 14709 71 17 c 16384 39 17 c 17860 77 3
’ A 27365 17 39 A 72041 59 23 c 13106 c 14710 71 18 c 16393 37 17 C 17863 77 2
A ™ 27365 19 39 A 72042 57 10 C 13106 C 14712 71 1 ¢ 16404 37 2 C 17898 49 25
A . 27365 21 39 A 72042 59 10 C 13106 C 14715 - 71 8 C 16408 37 1 C 17921 63 2
A 27365 81 A 72043 57 17 c 13196 c 14717 71 1% C 16429 37 7 C 18014 41 2
A 27891 83 i A 72043 59 17 C 13197 C 14722 71 3 C 16444 37 15 C. 18017 41 .21
(A 30064 43 10 A 72046 57 2. c - 13200 C 14724 71 4 C 16445 37 15 |- C 18092 55 15
A 30095 49 34 A 72046 59 32 C 13211 c 14725 71 14 C 16446 37 16 C 18097 1 24
A 30338 7 13 A 72047 57 33 C 13241 c 14778 37 22 C 16447 37 16 C 18097 13 24
- A 30881 39 10 A . 72047 59 33 C 13261 c 14729 35 /- 920 C 16516 55 1 " C 18087 15 24
A 30881 39 1 A 72048 57 A c 13266 c 14730 35 20 C 16581 77 1 c 18087 17 34
A 30971 69 36 A 72048 59 11 c 13360 C. 14827 5 a c 16616 33 19 c 18087 19 34
A 30971. 73 12 A 72073 25 1 c 13385 C 14828 55 7 c 16687 49 24 C 18097 21 34
A 32747 83 26 .. A 72073 27 C 13626 c 14829 55 g C 16697 49 35 C 18098 29 14
A \, 34046 61 21 A . 72077 27 3 G 13605 c ‘14830 /55 a C 16697 55 C 18099 29 30
A \35690 51 16 A 72092 . 27 2 C 13605 C 14831 55 10 C 16699 a7 11 C 18104 mnm 18
A Y 37047 31 1 AT 72099 27 5 C 13716 C 14834 55 13 C 16700 47 13 C 18110 55 10
A 37247 B5 1 A 72104 59 2 c 14060 C 1 55 15 C 16744 47 3 C 18115 -61 20
A 37247 69 11 B 50213 61 c 14168 c 14837 . 55 5 C 16786 33 13 C 18115 63 40
A 37247 81 18 B 50223 61 5 C 14195 C 14838 BE . 16 C 16793 49 11 . C 18115 . 618 20
- A 39519 31 8 B 50255 61 2 C 14200 c 14872 73 1 C 16794 49 10 C 18147 43 2
A 39888 61 1 B 50273 61 3 c ' 14201 C /14906 17 44 . C - 16796 25 20 C 18150 3 17
A 40702 57 4 B 50293 61. 14 C 14222 c /14906 19 44 . c 16945 ¢ 41 1 c 18153 35 1
A 40702 59 40 B 52118 71 12 C 14223 c /14908 ‘21 44 - C 17066 37 20 c 18197 61 12
A - 40736 57 21 B 52144 47 15 C 14240 c /14908 3 11 C 17067 45 13 C 18197 61B 12
A 40736 57 22 c 10314 43 ©2 C 14241 c 14953 17 - 38 C.- 17152 37 14 C 18251 69 3
A 40736 59 21 c 10657 25 14 C 14246 J 14953 19 38 C 17161 77 2 C 1828t ~ 79 1
| A 40736 59 2 o 10678 25 3 C 14304 14954 21 38 o 17162 77 3 C 18281 83 1
A 40855 61 4 C 10836 63 3 C 14305 C 14970 " 69 a4 | ¢ 17186 61 10 C 18382 55 6
| A 41927 57 13 C 10898 ~ 75 4 C " 14334 C 14970 73 T 10 C 17187 61 2 C 18389 618 10
f A 41927 59 13 C 11529 25 18 C 14344 C 14976 71 T3 C. 17187 61B 2 C 18417 83 24
| A 41959 - 57 27 C 11529 49 16 C 14344 C 14991 71 9 c 17188 - 73 3 c * 18580 49 - 15
| A 42127 57 25 C , 11545 25 19 C 14345 C " 15036 51 ° .20 c 17189 73 4 C 18711 41 12
| A . 43182 61 C 11545 49 A7 C 14399 C 15096 41 16 c 17216 37 19 o 18719 81
A ¥ 43356 57 31 c 11886 - 83 15 c 14399 C 15335 49 1 C 17224 69 28 c 18720 81 2
A 43356 59 31 C 11887 83 16 C 14399 c 15389 79 10 C 17248 a5 6 C 18722 81 1
B A 43494 57 2 C 11891 83 2 c - 14457 C 16615 . 33 7 C 17243 © %9 6 C 18733 35 :
g A 43499 57 37 C 11893 83 T12 c 14460 ¢’ 15657 33 8 C 17250 69 - 7 C 18742 69 18

3
YT



NUMERICAL INDEX

NUMERICAL INDEX

87
PART PAGE REF. PART . PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. !\IO. NO. NO. NO. NQ. ‘;{;;. NES ‘NO‘.__M“ NO, NO. NO. NO. NO. NQO. NQ. NO, NO. NO.
C 18777 39 2 c 20053 31 20 C 22668 38 T 19 C 25054 15 22 D 59705 37 9 KO 235011 7 18
C 18779 39 3 C 20056 35 5 C 22571 81 1 C 25177 47 27 D 70115 61 1 KO 235011 7 41
C 18782 = 39 3 C 20082 35 6 C 22571 63 C 25207 49 6 D 71234 55 11 |- KO 235011 9 18
C 18786 39 18 c 20093 31 5 |-¢C 22571 618 1 C 25207 51 17 D 72853 55 8 KO 235025 17 16
C 18786 39 18 C 20194 29 37 C 22573 63 10 C 25208 49 6 F 19892 27 7 KO 235025 19 16
o 18788 63 27 C 20455 51 15 C 22637 a7 14 C 25208 51 17 F 59014 33 14 KO 235025 21 16
C 18793 29 3 C 20456 51 2 C 22638 47 12 ¢ 25603 29 1 H 43034 29 16 KO 235025 23 3
C ' 18797 49 o 21 c 20457 51 3 C 22699 17 23 C 25604 29 3 H 61168 1 23 KO =~ 235026 17 17
C 18808 69 1 c 20460 51 4 C 22699 19 23 C 26021 43 7 H 61168 13 23 KO 235026 19 17
C 18809 45 1 c 20461 51 5 C 22699 21 23 C 26182 49 23 H 61168 15 23 KO 235026 21 .17
c 18811 45 4 C 20462 51 6 c 22714 - 35 1 C 26188 69 25 H 233346 11 21 KO 235047 7 9
c 18812 39 1 C 20464 51 12 C 22738 . 23 9 C 26188 71 2 H 233346 13 21 KO 235047 9 9
c - 18813 39 1 C 20761 51 2 | c 22738 25 13  C L426190 15 15 H 233346 15 21 KO 235048 7 6
C 18814 . 17 43 C 20764 51 4 C 22979 35 C 26205 39 2 H 233346 49 5 KO 235048 9 6.
= C 18814 19 43 c 20765 51 5 C . 22992 39 24 C .26214! 37 8 KO 200372 27 15 - KO 236048 23 11
C 18814 21 43 c 20767 51 - . C 22992 39 24 c 26215 ¢ 37 8 KO 200380 27 1 KO 235053 7 27
C 18851 53 c 21495 49 28 e 22938 31 2 C 26266 31 13 Ko 200380 27 6 KO 235053 7 50
c 18890 35 17 C 21495 53 C 23032 29 36 0 " 26282 15 6 KO 200383 27 4 KO 235053 9 28
C 18908 33 15 C 21495 53 c 23135 13 18 ¢ 26283 15 15 KO 200408 27 8 KO 235084 25 14
-C 18940 33 17 C 21504 53 c 23135 15 18 ¢ 26284 15 15 - KO 220297 83 2 KO 235057 23 14
C 18989 25 1 C 21504 53 C 23245 33 10 ¢ 26285 15 15 KO 23001 7 20 KO 235070 17 29
C 18999 63 30 C 21505 53 15 cC 23326 49 3. ¢ 26353 33 1 KO 230011 7 43 KO  235070° 19 29
C 19021 25 15 C 21506 53 " C 23337 79 5, C 26361 13 15 KO 230020 g ’20 KO 235070 21 29
c 19025 55 8 C 21506 53 22 C 23391 33 18~ ¢ 26363 47 KO 230170 7 16 KO 235070 23 5
C 18025 63 20 c 21507 53 6 C 23707 © 75 15 ¢ 26381 43 17 Ko 23070 7 139 KO 235084 29 19
C 19040 55 2 c 21507 53 7 C 23740 33 6 ¢ 26421 11 25 KO 230170 9 116 KO 235085 29 18
C 19041 55 14 C 21508 53 8 c 23839 61 2 ¢ . 26421 13 25 KO " 230170 17 9 KO 235086 29 17
C 19053 ° 5 1 C 21508 53 24 | C 23839 61B 23 ¢ 26421 15 25 KO 230170 19 9 KO 235117 7 8
C 19055 61 . 21 c 21509 53 7 C 23858 23 1 ¢ 26421 17 36 KO 230170 21 9 KO 235117 9 8
C 19055 6187 21 C 21509 53 23 'C 23860 23 . 8 ¢ © 26421 19 36 KO 230265 7 29 KO 235118 7 7
C 19063 43 7 C 21510 B3 g C ' 23860 25 2 ¢ 26421 21 36 KO 230265 " 7 5 KO 235118 9 7
C 19064 43 8 C 21510 53 25 C 23888 79 8 ¢ 26422 27 10 KO 230265 9 29 KO 2351258 17 11
C 19104 69 32 C 21511 53, : C 23962 79 9 ¢ 26431 53 13 KO 230265 17 9A KO  235125-8 19 1
~C 19120 61 1 C 21518 55 5 c 24096 43 - 16 ¢ 26509 11 B KO 230265 19 9A | KO  235126.8 28 29
C 19179 43 10 .C 21518 69 18 C . 24097 43 15 ¢ 26510 11 15 KO 230265 21 11§ KO  "235168 9 19
C 19207 51 15 C 21526 3 2 C 24098 41 18" ¢ 26511 11 15 KO 230722 61 19 P KO . 235207 25 6
C 19212 55 17 C 21527 39 23 c ' :24135 63 0 ¢ 26512 1 15 KO 230722 61B 19 KO 235277 29 23
C. 19213 5 2 C 21529 39 21 C 24137 35 15 ¢ 26513 11 15 KO 231032 7 5 KO 236287 m 2
. C 19246 63 39 C 21530 39 21 C. 24141 19 7 ¢ 26514 13 6 KO 231032 9 5 KO 235288 1 16
C 19250 43 1 C 21591 81 17 C 24290 @ 21 31 ¢ 26515 13 15 KO 231032 23 16 |+~ KO . 235289 1 16
C 19251 43 " C 21592 81 19 c 24300 © 61 1% ¢ 26516 13- 15 KO 231281 61 13 ‘KO ™-235290 T 16
o 19253 49 8 | ¢ 21696 - 33 1 c 24301 61B 16 ¢ 26517 13 15 Ko 231281 61B 13 KO 235353 17 20
C 19254 63 36 C 21679 63 42 C. 24408 25 1 ¢ 26518 23 7 KO 232535 61 14 KO 235353 19 20
c 19402 81 ~ 8 C 21814 17 e C 24408 , 27 C 26518 63 6 KO 232535 63 5 KO 235383 21 20
- c 19403 81 10 | ¢ 21814 19 1 C A 24433 43 3 ¢ . 26703 5 "2 KO 232535 61B 14 KO 235353 23 4
o c 19404 81 g C 21814 21" 12 C +-% 24435 43 1 ¢ 26929 61 7 KO 235003 1 1 KO 235448 27 9
C 19405 81 11 C 21857 " 43 24 C 77 24438 43 9 ¢ 26929 618 7 KO 235003 13 11 KO~ .235476 29 25
'y ,C 19417 - 37 6 C 21872 43 .19 c 24819 55 3 ¢ 27278 27 11 Ko 235003 16 11- KO 235496 29 12
NG 19422 83 5 c 21948 618 1 c 24884 % 7 2 ¢ 27440 63 11 KO 235004 11, 7 KO 235572 & 8
g C 19423 83 18 C 21950 . 61B 26 C 24884 7 4 ¢ 27822 55 4 KO 235004 13 7 KO  235573° 11 17
i c 19424 79 1 C 21988 61 . 26 C 24884 9 21 ¢ 27822 69 16 KO 235004 15 7 KO 235582 - 9 15
C 19449 5 < 8 c 21988 618 27 c 24973 35 1 b 22988 29 4 KO 235007-S 7 17 KO 235803 29 .33
c 19469 73 8 C 27989 . 61 25 C 24973 35 T b 31945 47 4 KO  235007-S 7 40 KO 235631 7 10
C 19476 73 7. C 21989 618 25 C 24373 35 T 'p 39712 83 - 20 KO  235007-S 9 17. KO 235631 9 10
C 19740 71 1 C 22023 35 7 C 25022 43 13 p 58185 51 6 KO  235007.s 17 10 KO 235662 25 § —
.C 19740 71 1 C 22034 17 31 C 25043 7 2% p 58186 51 7 KO  235007-8 18 . 10. KO 235748 17 42
C 19767 31 15 C 22034 19 31 C 25043 7 48 p 58187 51 8" KO  235007-8 21 10 KO 235748 19. 42
“«C 19867 31 12 C 22218 75 1 c 25043 9 % p 58188 51 11 KO 235008 ra 15 ‘KO 235748 21 42
c 20035 31 3 C 22278 39 25 c 25048 . 55 3 b 58189 51 14 KO 235008 7 38 - | KO . 235757 17 29 :
c 20036 3 7 c 22278 39 25 C 25053 49 7 D 58196 51 9 KO 235010 7 19 KO 235757 19 29
g c 20041 31 14 C 22568 39 19 C 25053 51 T b 59650 51 12 KO 235010 7 42 Ko 235757 21 \/2(-




NUMERICAL INDEX

NUMERICAL INDEX " 89
. A
- ‘1 ©
PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE  REF. PART . PAGE : )
NO. NO.  No. NO. NO.  NO. NO. NO.  NO. NO. NO. > NO. NO. NO. EcE)l.: :%37 E%(.EE ES.F'
KQ 235757 23 5 KO 275341 23 10@4 41- 18 21 13 113 417 75 9 131- 178 69 9 175- 436 25 10
KO 235818 17 - 35 KO 275341 25 1 61 . 616~ 17 25 113- 417 77 4- 131- 178 69 22 177- 94 5 oy 7
KO - 235818 19 3 | KO 275690 29 15 61- - 616 19 25 13- 421 75 13 131- 199° 43 5 182- 209 P &9
Ko 235818 21 35 . KOA 231533 63 1 61- ~H16 21 25 113 424 35 22 131- 351 49 31 182- 209 49 L1900
KO 235826 7 .37 KOA  235256S 29 26 |. 75 -5 48,. 83 1 13- 424 45 3 131- 580 13 26 182- 523 63 - 35
KO 235838 9 14 KOA 235871 17 8 |% 83 i 56 51 21 13- 425 73 3 131- . 580 15 26 187- 408 63 7
KO 235868 13 17 KOA 236919 29 34 2- " 6 1 12 133 427 37 3 131- 580 17 37 187- 485 63 , 4
KO 235868 15 17 KOA 237031 29 28 92- 6 13 12 112 - a4 37 3 131- 580 19 C 37 187- 1036 79 _ﬁ- 38 .
KO 235889 13 2 KOA 237344 13 10 92- 6 15 12 13 443 77 5 131- 580 21 37 187- 1046 39 19,0
KO 235890 13 16 KOA 237344 15 10 « 92- 8 67 4 114 200 49 3 131- 629 63 5 187- 1046 39 12
KO 235891 13 15 KOA 237559 29 32 L In- 2 23 5 121- 106 35 3 131- 1103 47 35 187- 1047 63 6
KO 235892 13 16 KOA 237653 29 8 111- 108 63 16 121- 106, 37 13 131- 1112 41 8 187- 1251 31 2
KO 235901 25 11 KOB 235949 13 22 M- 131 63 31 126 16 41 17 131- 1113 41 3 187- 1844 63 26 .-
i KO 236611 1 13 KOB 236364 1 22 111- 202 83 15 126 am. 87 24 131- 1115 81 5 192- 17 57 "5,
B KO 236611 13 13 KOC 236303 17 7 11- 256 5 7 126 111 .59 24 131- 1129 43 4 192- 17 59 57 ¢
Ko 236611 15 13 KOC 237182 21 7 11- 317 77 5 126 128 47 41 131- 1308 43 20 192- 18 29 ReGrand
" KO - 236675 17 4 KOD 235327 7 22 1t 530 67 2 129 17 29 7 131- 1318 35 9 192- 18 29 gyt
KO 236763 B -2 KOD 238327 7 45 111- 531 67 3 128 18 57, 14 132- 5 8 - 3| 19z 18 59 | . AE
% KO - 236764 15 18 L 79701 81 12 1m- 632 67 .2 129- 18 59 14 129- 48 35 13 192- 18 63 3’*-‘:-,%, 4
. KO 236765 16 . 1B |. 0 2815N 33 16 113 1 a7 20 129- 27 63 22 132- 48 31 10 192- 18 63 .23
i, L KO 236766 15 18, 0 10323AB 51 16 113- 2 25 12 129- 37 29 20 132- 91 31 9 192- 19 7 25
T KO 236886 21 Tl R 16077 59 19 13- 4 81 20 129- 37 63 41 132- 91 71 6 192- 19 9 TE2
KO 237064 21 6, R 15087 . 5% 3 ‘113 5 51 13 120 77 63 37 132- 306 75 12 192- 19 17 18
| 4. KO 237277 17 49 R 15090 57 8 13- 6 17 13 128. 101 7- 1 132- 310 43 3 192 19 19 18
| % KO 237277 19 49 R 15090 59 8 13- 6 19 19 129- 10 g 1 ' 132- 310 69 4 192- 19 2 18
| KO 237277 21 49 R 15106 &7 1 . 13- 6 21 18 129- 101 29 11 132- 310 71 4 192- t19 25 2
| KO . 237421 5 9 R 15106 59 1 113- 6 25 3 12e- 101 - 63 17 - 132- : 21 39 B 192 19 25 9
s KO 237423 5 10 R 16147 57 12 13- 12 81 4 129- 101 63 33 132- 311 39 9 192 19 25 13
| KO 237489 27 3 R 16147 59 12 113- 102 41 1 129 102 5 10 132- 320 55 10 192 19 29 13
| _KQ 237520 25 4 R 16148 59 16 113- 102 63 18 129- 102 25 19 132- 320 89. 13 192 18 47 19
| KQ 237658 17 5 R 16161 57 9 13- 102 79 12 129- 102 35 4 132- 321 43" 9 192- 20 5 9
i KO . 237658 19 B R 16161 59 9 13- 103 25 7 129- 102 63 14 132- 361 £9 5 192- 20 25 6
| KO 237658 21 .5 R 16287 1 19 113-, 103 63 11 129 102 79 13 138- 59 71 19 192- 20 25 17
| KO 237658 23 15 R 16287 13 19 113- 103 79 15  129- 103 5 6 138- 96 31 6 192- 20 35 19
| KO 237670 18 4 R 16287 15 19 113- 113 35 18 129- 103 17 47 138- 99 39 4 192- 20 41 10
f KO 237670 21 4 R 16287 17 27 13- 118 25 16 129 103 19 47 . 138- - 99 39 4 192- 20 57 3
| KO 237677 25 4 R 16287 19 27 113- 118 31 5 129 103 21 47 138- 309 71 5 192- 20 63 12
KO 23789 5 1 R 16287 21 27 113- 118 71 10 129- 103 61 20 138- 319 35 16 192- 20 79 17
KO 270158 . . 17 2 R "= 17820 47 33 13- 122 37 11 129- 103 77 7 138- 319 43 18 192- 21 5 5
KO 270158 19 -2 T 40189 83 21 113- 206 17 14 ° 129 105 61 15 138- 319 47 .42 192- 21 17 15
+ KO 270158 - 21 2 Vo 34346 7 28 13- 206 19 14 129- 108 67 4 138- 323 55 "1 192- 21 17 24
KO 270889 17 3 % 34346 7 51 113- 206 21 14 129 105 67 5 138- 2054 45 10 192- 21 17 32
KO 270889 19 3 v 34346 9 26 113- 206 . 41 13 129 105 75 10 141- 54 43 12 192- 2117 48
KO 270883 21 3 3 ““34416 29 31 113- 206 63 28 129 122 55 7 151- 544 ~ 29 5. 192- 21 18 16
KO. 275066 7 26 v 34418 17 12 113- 206 79 6 129- 122 63 20 164- 40 33 4 192- 2 18 24
KO 275066 7 49 v 34418 19 12 113- 207 5 3 120 122 689 19 - 164- 42 45 ‘g 192 21 19 .32
KO 275066 9. 27 Vv 34418 29 27 113- 207 17 - 33 129. 126 39 15 164- 50 29 9 192- 21 19 48
KO 275067 7 26 v 34433 61 18 113- 207 19 33 129- 125 39 15 166- 86 49 ‘36 182- 21 21 15
| , KO 275067 7 49 Y 34433 61B 18 113- 207 21 33 129 143 17 46 169- 95 29 35 192- 21 21 24
| KO 275067 9 27 . 113- 207 31 19 129 143 19 46 169- . *108 83 17 192- /2 21 32
_ KO 275143 7 4 HARDWARE CODE NUMBERS . 113- 207 33 20 129- 143 21 46 169- 114 53 20 192- 21 2 43
KO 275143 9 4 T 113-. 207 49 2 120 325 39 16 169- 131 63 24 192- 21 29 7
.- ko 275144 7 " 13- 207 69. 21 120 325 39 17 169- 145 25 .9 192- 21 33 2]
o, g KOw~ 275144 9 11 15- 420 29 8 113- 207 77 6 120 504 25 22 169- 145 83 6 192- 21 41 14
£ s FKOY O 275144 23 12 22- 58 63 25 113- 209 61 18 129- 504 49 20 171- 247 49 30 192- 21 49 4
L KO - 275182 63 12, 25- 108 77 6 13- 219 29 6  120- 531 53 10 173- 73 61 7 | 192 21 61 19
) KO 275220 . 7 3 28- ge2 55 16 113- 221 45 8 131- 176 71 1 173- 210 63 3 192- 7 63 23
v KO 275220 ° 9 3 28- ‘680 47 34 113- 221 69 8 131- 178 31 16 173- 221 21 21 192- .21 77 8
: KO 275231 27 5 41- 18 17 13 113- 417 71 5 131- 178 37 21 173. 24 63 2 190 79 9 7
KO 275341 ¢ 5 3 41- 18+ 19 13 113~ 417 75 6 131- 178 45 ] 173- 237 59 27 192- 23 3% ..., 21




o - o o S m
a0 NUMERICAL INDEX - )
. PART PAGE REF. PART PAGE REF. .
3 “NO. . NO.  NO. NO. . NO. NO. .
. 192- 23 37 5 218 535 81 - 15
192- 23 39 14 218- 927 79 4
192- 23 39 14 218- 5006 49 22
192- 23 45 2 218- 5007 49 9 -
192- 23 61 16 218- 5007 49 27 .
192- 23 67 3 218 - 5007 49 33 . ' e
192- 23 75 7 218- 5056 69 27 .
192- 23 77 7 218- 5062 49 32
192- 26 57, _ 35 218 5065 49 8 ‘
192- 26 59 35 218- 5107 49 26 » - :
193~ 4 61 8 218- 5232 ©+ 79 14 - . .
193- . 26 21 22 218- 5291 73 5
193 29 63 44 219- 17 39 20 : '
‘ 193- 56 29 8 219- 17 39 20 -
193- - 57 63 32 219 403 43 4 )
193- 60 25 10 719 404 39 6
193- 70 63 19 219 404 = 39 L7
193- 76 33 5 219- 404 41 19
193- a0 63 9 219- 404 45 2
195- 102 83 10 219- 404 69 2
195- 104 31 17 219 405 71 2
195- 104 a3 3 221- 841 53 10 ' .
195- 104 69 23 221- 84 53 21 :
195- 126 31 18 221- 847 83 19 - kS
195- 512 5 8 291- 844 47 7 .
195- 513 63" 38 291- 849 51. 10 C. 5
195- 515 25 8 21- 1134 73 1 R o
185. 515 29 10- 221- 1375 73 2 e .
195- 518 81 16 591- 1412 17 . 45 , i N
195- 520 63 13 291: 1412 19 45 - By -
195- 521 25 18 21- - 1412 21 45 A7
195- 521 45 12 223- 20 61 22
t 195- 521 55 8 223- 20 61R 22
| 195- 521 83 43 321- . 18 65 3
;~ 195- 521 69 17 21- 1423 85 1 °
195- 521 79 16 321- 1786 65 8
: . 195- 524 37 18 321- 1788 65 5
; oo 195- 525 5 * 4 321- 2110 65 7
| ‘ 195- 525 77 9 321- 2468 65 14
195- 533 69 14 321- 2469 65 15
195 - 533 77 - .8 21- 2624 65 1
195- 541 71 7 °391- 2625 65 |
- 195- 541 - 75 3 321- 2658 65 ‘6
195-  B45 75 11 353 406 35 10
, 195 20868 41 15 353- 462 31 4
195- 2175 37 . 10
195- - 2175 41 -
205- 27 17 30 : »
205- 27 19 30 .
211- 7 53 16
211- 9 . 53 5 .
211- . 9 53 6 . : S .
211- 1 83 23 _ )
213- a1 43 14 .
214- 6 81 13 . - N
, 214 - 251 25 . 4 ' ‘
214 254 49 13 : ' —_ « .
218- 445 81 7 : : : o -
218- 457 79 2 . o ' ' '
218- - 485 81 . 6
, 218- 494 79 3 . : R y




